SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

MIMO <Ant. 2+4(2)>

EUT Mode

802.11be EHT160 FullRU

Plot on Channel 6025 MHz

Spectrum

Ref Level 16.27 dém
SGL Count 100/100

oOffset 27.27 di

Mode Auto Sweep

Plot on Channel 6185 MHz

Ref Level 16.32 dBm
SGL Count 100/100

oOffset 27.32 dp Mode Auto Sweep
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CF 6.025 GHz 1001 pts pan 698.688 MHz | | CF 6.185 GHz 1001 pts Span 698.112 MHz

Spectrum Emission Mask
Peak Power 1.67 dBm

Standard: None
RBW 2.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit
-349.344 MHz | -262,008 MHz 2,000 MHz 5.76154 GHz -54,94 dBm -56,61 db -16.61dB
-262.008 MHz -174.672 MHz 2.000 MHz 5.76334 GHz -54.94 dBm -56.60 dB -16.65 d8
-174.672 MHz | -88,336 MHz 2,000 MHz 5.93631 GHz -37.17 dBm -38.63 dB -18,80 dB
-98.336 MHz | -87.336 MHz 2,000 MHz 5.93716 GHz -36.28 dBm -37.94 d8 -17.94d8
87.336 MHz 88,336 MHz 2,000 MHz 6.11284 GHz -35,66 dBm -37.32 dB -17.32 dB
86336 MHz | 174.672 MHz | 2,000 MHz 5.11368 GHz -36,42 dBm -38.09 dB -18.05 dB
174.672 MH2 262,008 MHz 2.000 MHZ 6.28666 GHZ -48.10 dBm -49.77 dB -9.82 da
262.008 MHz | 349.344 MHz | 2,000 MHz 6.28806 GHz -48,12 dBm -49,79 dB 9,79 dB

Spectrum Emission Mask standard: None

Peak Power 2.21 dBm RBW 2.000 MHz

Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-340.056 MHz | -261,752 MHz 2,000 MHz 5.92286 GHz ~46.72 obm 43,53 d -8.53 db
-261.792 MHz -174.528 MHz 2.000 MHz 5.92426 GHz -46.58 dBm -48.80 dB -8.94 d8
174,528 MHz -88,264 MHz 2,000 MHz 6.01082 GHz 41,74 dBm 43,95 dB -15.98 db
-88.264 MHz -87.264 MHz 2,000 MHz 5.09724 GHz -33.81 dbm -36.02 dB -16,02 dB
67.264 MHz 88,264 MHz 2,000 MHz 5.27276 GHz -33.70 dbm -35.51 ¢ -15.91dp
88.264 MHz | 174.528 MHz 2,000 MHz 5.35918 GHz -40.98 dBm 43,19 dB -15.22 db
174.528 MH2 261,792 MHz 2.000 MHz 6.44644 GH2 -44.81 dBm -47.02 dB -7.07 d8
261.792 MHz 346,056 MHz 2,000 MHz 6.44714 GHz -44,81 dbm -47.02 dB -7.02 dB

Plot on Channel 6345 MHz

Spectrum

Ref Level 16.28 dBm
SGL Count 100/100

oOffset 27.28 d&

Mode Auto Sweep

Plot on Channel 6665 MHz

Ref Level 16.36 dBm
SGL Count 100/100

oOffset 27.36 di Mode Auto Sweep
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CF 6.345 GHz 1001 pts pan 703.296 MHz | | CF 6.665 GHz 1001 pts pan 706.368 MHz

Spectrum Emission Mask

standard: None

Peak Power 2.35 dBm RBW 2.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
-351.648 MHz | -263.736 MHz 2,000 MHz 6.08091 GHz -44,80 dBm -47.14 db 7.14de
-263.736 MHz -175.824 MHz 2.000 MHz 6.08162 GHz -44.68 dBm -47.02 dB -7.07 d&
-175.824 MHz | -88.912 MHz 2,000 MHz 6.16953 GHz -42,33 dBm -44.67 dB -16.71dB
-98.912 MHz | -87.912 MHz 2,000 MHz 6.25659 GHz -34.97 dBm -37.32d8 -17.32d8
87.912 MHz 88,512 MHz 2,000 MHz 643341 GHz -34,44 dBm -36,73 dB -16.73 dB
868012 MHz | 175.824 MHz | 2,000 MHz £.51006 GHz -40,00 dBm -42.34 dB -14.50 dB
175.824 MH2 263,736 MHz 2.000 MHz 6.60768 GHZ -44.10 dBm -46.45 dB -6.59 dB
263.736 MHz | 351.648 MHz | 2,000 MHz 6.61049 GHz -44,16 dBm -46.51 dB 6,51 d8

Spectrum Emission Mask standard: None

Peak Power 2.62 dBm RBW 2.000 MHz
Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-353.184 MHz | -264.888 MHz 2,000 MHz 5.39576 GHz -43.07 cbm -45.,65 cb -5.69 dbs
-264.888 MHz -176.592 MHz 2.000 MHz 6.40047 GHz -43.06 dBm -45.68 db -5.72 dB
-176,592 MHz -83,296 MHz 2,000 MHz 6.48876 GHz -39.02 dBm 41,64 dB -13.67 B
-89,295 MHz 88,296 MHz 2,000 MHz 657620 GHz -33.17 dbm 3579 db -15.79 db
68,236 MHz 83,236 MHz 2,000 MHz 6.75380 GHz -33.21 dbm -35.83 cb -15.83 db
89.296 MHz | 176.592 MHz 2,000 MHz 5.84124 GHz -38.66 dBm 41,28 dB -13.31dB
176.592 MH2 264,888 MHz 2.000 MHz 6.92953 GH2 -43.94 dBm -46.56 dB -6.61dB
264,888 MHz | 353.184 MHz 2,000 MHz 5.93024 GHz -44.01 dBm -46.,63 dB -6.63 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

MIMO <Ant. 2+4(4)>

EUT Mode 802.11be EHT160 FullRU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16.26 dém  Offset 27.26 dB Mode Auto Sweep Ref Level 16,38 dém  Offset 27.38 dp Mode Auto Sweep
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CF 6.025 GHz 1001 pts pan 689.28 MHz CF 6.185 GHz 1001 Els pan 691.968 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.23 dBm RBW 2.000 MHz Peak Power 2.31 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel aLimit
-344.640 MHz | -250.480 MHz 2,000 MHz 5.76618 GHz -54.51 dbm -57.14 db -17.14db -345.994 MHz | -255.488 MHz 2,000 MHz 5.92517 GHz -47,35 dbm 43,70 cb 5,70 db
-258.480 MHz -172.320 MHz 2.000 MHz 5.76686 GHz -54.93 dBm -57.16 d8 -17.21 d8 -259.488 MHz -172.992 MHz 2.000 MHz 5.92586 GHz -47.36 dBm -49.67 db -9.71d8
-172.320 MHz | -87.160 MHz 2.000 MHz 5.93749 GHz -35.78 dBm -38.01dB -17.98 dB -172.992 MHz | -87.496 MHz 2.000 MHz 6.09716 GHz -34,22 dBm -36.53 dB -16.50 dB
-87.160 MHz | -86.,160 MHz 2,000 MHz 5.93834 GHz -34.80 dBm -37.03dB -17.03 d8 87,496 MHz | -86.496 MHz 2,000 MHz 5.09800 GHz -33.42 dbm 3573 dB -15,73 d8
86.160 MHz 87,160 MHz 2,000 MHz 6.11166 GHz -33,48 dbm -35.72 db -15.72 db 86,436 MHz 87436 MHz 2,000 MHz 5.27200 GHz -33.58 dbm -35.30 B -15.50 db
B87.160 MHz | 172,320 MHz 2,000 MHz 6.11251 GHz -34,36 dbm -36,59 db -16,56 db B7.496 MHz | 172,992 MHz 2,000 MHz 5.35764 GHz 41,20 dbm -43.51dB -15.54 db
172.320 MH2 258,480 MHz 2.000 MHZ 65.28314 GH2Z -46.38 dBm -48.61 dp -8.66 dB 172.992 MH2 259,488 MHz 2.000 MHz 6.44414 GH2 -45.25 dBm -47.56 dB -7.61d8
250,480 MHz | 344,640 MHz 2,000 MHz 6.28382 GHz -46.50 dBm -48.74 db 8,74 dB 250,488 MHz | 345.984 MHz 2,000 MHz 6.44622 GHz -45,27 dBbm -47.58 db -7.58 dB
L ] L ) -
Dat 14:16:34 Dat
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,36 dBm  Offset 27.36 db Mode Auto Sweep Ref Level 16,45 dBm  Offset 27.45 db Mode Auto Sweep
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CF 6.345 GHz 1001 Els pan 689.664 MHz CF 6.665 GHz 1001 Els pan 696.384 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 3.46 dBm RBW 2.000 MHz Peak Power 3.38 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-344.832 MHz | -256,624 MHz 2,000 MHz 6.08603 GHz ~40.,53 dbm ~#4,35 db 4,35 db -340.152 MHz | -261,144 MHz 2,000 MHz 5.40351 GHz -39.34 dbm 42,72 cb -2.72 db
-258.624 MHz -172.416 MHz 2.000 MHz 6.0B672 GHz -40.90 dBm -44.37 dB -4.41 dB -261.144 MHz -174.096 MHz 2.000 MHz 6.40420 GHz -39.25 dBm -42.63 db -2.68 dB
-172.416 MHz | -87.208 MHz 2.000 MHz 6.17362 GHz -37.21 dBm -40,67 dB -12.77 dB -174.096 MHz | -88.048 MHz 2.000 MHz 6.49335 GHz -31.98 dbm -35.37 0B -7.60 dB:
-87.208 MHz | -86,208 MHz 2,000 MHz 5.25620 GHz -30,84 dBm -34,30 dB -14,30 dB -98.048 MHz | -87.048 MHz 2,000 MHz 657745 GHz -26.94 dbm -30.32 dB -10.32 dB
86,208 MHz 87,208 MHz 2,000 MHz 643171 GHz -31,08 dBm -34,54 dB -14.54 dB £7.048 MHz 88,048 MHz 2,000 MHz 6.75255 GHz -27.1% dBm -30.52 dB -10.52 dB
B87.208 MHz | 172.416 MHz 2,000 MHz 651638 GHz -36,02 dbm -39,48 db -11.58 dB 86.048 MHz | 174.096 MHz 2,000 MHz 56.83875 GHz -32.66 dBm -36.05 db -8.08 db
172,416 MH2 258,624 MHz 2.000 MHz 6.60328 GH2 -40,50 dBm -43.97 dp -4.01d8 174.096 MHz 261,144 MHz 2.000 MHz 6.92301 GH2 -40.23 dBm 43,61 dB -4.04 dB
258,624 MHz | 344,832 MHz 2,000 MHz 6.60397 GHz -40.56 dBm -44.02 dB -4.02 dB 261.144 MHz | 348,192 MHz 2,000 MHz 6.92649 GHz -40,60 dBm -43.98 db -3.98 di
L ] L ) [
Dat 14:36 Dat 14:46:43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR240524001D

MIMO <Ant. 2+4(2)>

EUT Mode

802.11be EHT320 FullRU

Plot on Channel 6105 MHz

RefLevel 20.00dBm  Offset 27,35 dB

Plot on Channel 6265 MHz

RefLevel 20.00dBm  Offset 27,40 dB

Mode Auto Sweep Mode Auto Sweep sl
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2 Result Summ: 2 Result Summ:
Canter 6.1 GHz Peak Power 401 dBm RBW 5,000 MHz Sub Block A Center 6.26 GHz Peok Power 3,80 dBm RBW 5000 MHz
-690.048 Miz 517,536 MHz 42254 GHz 4 -6B9.856 Miz 517.392 WHz 5.000 MHz 68759 GHz -53.69dB 50 dB 1750 dB
517536 Mz -H5.024 MHz 5.000 MHz 5.58815 GHz 5390 dBm -57.91dB -17.91 di 517392 Mz 114,928 MHz 5000 MHz 5.91800 GHz -39.26 dBm 06 dB. -14.97dB
-345.024 Mz 173512 MHz 5.000 MHz 5.93080 GHz -30.13 dBm -3415dB 141548 -344.928 Miz 173.464 MHz 5.000 MHz 5.92629 GHz -38.75dBm 56 dB ‘148248
173512 Miz 72512 MHz 5.000 MHz 5.93199 GHz 2560 dBm -3361dB 1361dB 173464 Mitz 172464 MHz 5.000 Mz 6.09204 GHz 3258 dBm 3638 d8 16388
172512 MHz 173512 MHz 5000 Mz 627801 GHz 2756 dBm 3157 dB 11,57 dB 172464 Mz 173464 MHz 5,000 MHz 6.43796 GHz -32.50 dBm 3630 dB 1630 dB
173512 Miz 345,004 MHz 5.000 MHz 6.41060 GHz 2991 dBm 33.92 dB 174dB 173464 Miz 344928 MHz 5000 MHz 6.60324 GHz <37.09 dBm -40.90 dB 12.90 dB
345,024 MHz 517536 WHz 5,000 Mz 661771 GHz 3879 dBm 4280 dB 0 de 344928 Miz 517352 WHz 5,000 MHz 6.78170 GHz -40.92 dBm 4473d8 473dB
517.536 Mz 690,048 WHz 5,000 Mtz 662323 GHz -39.13 dBm -43.14 dB -314d8 517.392 Mz 689,856 MHz 5,000 MHz 6.78308 GHz -41.03 dBm -44.83 dB 483 dB
[T ] oty &
120 MM 08/20/2024 10:09:52 A 08/20/2024
Ref Level 20.00dBm  Offset 27.35.dB Mode Auto Sweep Ref Level 2000 dBm  Offset 27.47 dB Mode Auto Sweep SGL
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|CF 6.105 GHz. 1001 pts. 196.38 MHz/ Span 1.963 776 GHz | |CF 6.265 GHz 1001 pts 135.34 MHz/ Span 1.364 352 GHz
2 Result Summ: 2 Result Summ:
Center 6.1 GHz Peak Power 6,08 dBm RBW 5.000 MHz Sub Block A Center 6.26 GHz Pesk Power 4,79 dBm REW 5,000 Mz
981888 MHz 736.416 MHz 6760 GHz 682176 MHz 511,632 MHz 493 GHz
136416 MHz 490,944 MHz 5,000 MHz 5.36957 GHz 511632 MHz 301,088 MHz 5,000 MHz 5.92187 GHz
490944 MHz 245472 MHz 5,000 MHz 5.61504 GHz -341.088 MHz 171,544 Mz 5,000 MHz 5.93553 GHz
246472 MHz 245472 MHz 5,000 MHz 5.85903 GHz 171544 MHz 170544 MHz 5,000 MHz 6.09396 GHz
245472 MHz 246,472 MHz 5,000 MHz 6.35097 GHz 170,544 MHz 171.584 Mz 5.000 Mz 6.43604 GHz
246472 MHz 450544 Mz 5,000 MHz 171544 Mz 341.088 Mz 5,000 MHz 6.60404 GHz
490944 Wiz T36.416 MHz 5,000 Mz 341,088 Mrlz 511632 MHz 5,000 Mriz 6.77595 GHz
736416 Mtz 481,888 WHz 5000 Mtz 511632 Mtz 662,176 MHz 5,000 Mz 6.77731 GHz

05:55:40 MM 08/20/2024

10:16:36 MM 08/20/2024

Resdy
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swanranas. FCC RADIO TEST REPORT Report No. : FR240524001D

Appendix B. AC Conducted Emission Test Results

Temperature : 20.1~24.27C
Relative Humidity : (41.2~48.5%

Test Engineer : |Jin Peng

TEL : 408 9043300 Page Number : B1 of B3



Report No. : FR240524001D

EUT Information
Test Site Location : CO01-CA
Project 240524001
Power: 120Vac/60Hz
Line
Full Spectrum
100 T
90T
80T
7071
. 60_\ CISPR-OP Limit at Main Ports
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0 } } } —— } } } } —— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.165750 --- 33.49 55.17 21.68 | L1 OFF 20.3
0.165750 49.82 === 65.17 1535 L1 OFF 20.3
0.399750 45.48 47.86 238|L1 OFF 20.3
0.399750 51.87 === 57.86 599 | L1 OFF 20.3
0.451500 --- 31.15 46.85 1570 L1 OFF 20.3
0.451500 39.62 - 56.85 1723 L1 OFF 20.3
0.640500 - 31.76 46.00 142411 OFF 20.3
0.640500 37.75 - 56.00 1825 L1 OFF 20.3
2.487750 - 28.06 46.00 1794 L1 OFF 20.4
2.487750 35.29 56.00 20.71 L1 OFF 20.4
8.173500 32.97 50.00 17.03 | L1 OFF 21.3
8.173500 38.65 60.00 21.35| L1 OFF 21.3
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Report No. : FR240524001D

EUT Information

Test Site Location : CO01-CA
Project 240524001
Power: 120Vac/60Hz
Neutral
Full Spectrum
100 T
90T
80T
7071
. 60_\ CISPR-OP Limit at Main Ports
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30T
20T
10T
0 } } } —— } } } } } —t } } i
150k 300 400500 800 1M 2M 3M  4M 5M 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.150979 35.16 55.95 20.79 | N OFF 20.4
0.150979 52.65 65.95 13.30| N OFF 20.4
0.403719 44.88 47.78 290 | N OFF 20.3
0.403719 51.55 57.78 6.23 | N OFF 20.3
0.444696 32.88 46.97 14.09 | N OFF 20.3
0.444696 41.61 56.97 15.36 | N OFF 20.3
0.637458 31.05 46.00 1495 | N OFF 20.3
0.637458 37.14 56.00 18.86 | N OFF 20.3
1.119075 26.10 46.00 19.90 | N OFF 20.3
1.119075 33.55 56.00 22.45| N OFF 20.3
7.991241 33.05 50.00 16.95| N OFF 21.2
7.991241 38.85 60.00 21.15|N OFF 21.2

B3 of B3



seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

Appendix C. Radiated Spurious Emission

Temperature : 16.8~20.8°C

Test Engineer : Jesse Fan, Kevin Hsu and Leo Liu

Relative Humidity : 36.5~46.8%

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) (dBuV/im)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5922.16 80.04 -8.16 88.2 63.13 34.25 1.9 29.24 | 200 | 201 P | H
5924.96 67.99 -0.21 68.2 51.08 34.25 1.9 29.24 | 200 | 201 A | H
* 5955 124.87 - - 107.94 | 34.25 11.93 | 29.25 | 200 | 201 P | H
* 5955 117.07 - - 100.14 | 34.25 11.93 | 29.25 | 200 | 201 A | H
7258 52.18 -1.82 54 32.39 36.98 13.18 | 30.37 | 200 | 201 A | H
802.11a
H
CH 01
5924.82 82 -6.2 88.2 65.03 34.31 1.9 29.24 | 195 | 133 P |V
5955MHz
5924.96 67.8 -0.4 68.2 50.83 34.31 1.9 2924 | 195 | 133 | A | V
* 5955 123.6 - - 106.6 34.32 11.93 | 29.25 | 195 | 133 P |V
* 5955 116.62 - - 99.62 34.32 1193 | 2925 | 195 | 133 | A | V
7265 52.28 -1.72 54 32.42 37.05 1319 | 3038 | 195 | 133 | A | V
\%
* 6195 123.41 - - 106.31 34.31 12.18 | 29.39 | 170 31 P | H
* 6195 114.27 - - 97.17 34.31 12.18 | 29.39 | 170 31 H
7713 51.01 -2.99 54 31.3 36.71 13.61 | 30.61 170 31 H
H
H
802.11a
H
CH 49
* 6195 120.88 - - 103.7 34.39 12.18 | 29.39 | 175 | 323 P |V
6195MHz
* 6195 112.79 - - 95.61 34.39 1218 | 2939 | 175 | 323 | A | V
7272 51.08 -2.92 54 31.22 37.04 13.2 3038 | 175 | 323 | A | V
\%
V
\%
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swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

2+4 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6415 122.67 - - 104.97 34.87 12.41 29.58 166 25 P H
* 6415 114.58 - - 96.88 34.87 12.41 29.58 166 25 A H
7265 50.91 -3.09 54 31.13 36.97 13.19 | 30.38 166 25 A H
H
H

802.11a
H

CH93
* 6415 120.79 - - 102.99 34.97 12.41 29.58 180 329 \Y,

6415MHz
* 6415 112.79 - - 94.99 34.97 12.41 29.58 180 329 A V
7300 51.08 -2.92 54 31.23 37.01 13.23 | 30.39 180 329 A \Y,
\Y,
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C2 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11910 49.03 |-24.97 74 59.63 38.82 1715 | 66.78 | 170 | 175 P | H
11910 41.05 |-12.95 54 51.65 38.82 1715 | 66.78 | 170 | 175 | A | H
17865 60.56 |-13.44 74 65.07 40.97 2133 | 67.06 | 185 | 165 P | H
17865 46.56 -7.44 54 51.07 40.97 2133 | 67.06 | 185 | 165 | A | H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 49.24 | -24.76 74 59.88 38.78 1715 | 66.78 | 205 | 185 P |V
5955MHz
11910 40.83 | -13.17 54 51.47 38.78 1715 | 66.78 | 205 | 185 | A | V
17865 56.8 -17.2 74 61.09 41.19 2133 | 67.06 | 180 | 180 P |V
17865 45.21 -8.79 54 49.5 41.19 2133 | 67.06 | 180 | 180 | A | V
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 408 9043300 Page Number : C3 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
12390 47.84 |-26.16 74 57.38 38.93 17.71 | 66.18 - - P | H
18585 3278 |-41.22 74 35.99 38.13 12.24 | 53.58 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 47.91 -26.09 74 57.52 38.86 17.71 | 66.18 - - P |V
6195MHz
18585 31.51 -42.49 74 34.64 38.21 12.24 | 53.58 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12830 49.97 -38.23 88.2 58.73 39.66 18.04 | 66.46 - - P H
19245 29.74 -44.26 74 32.86 37.92 12.66 53.7 - - P
802.11a
CH 93
12830 49.57 -38.63 88.2 58.41 39.58 18.04 | 66.46 - - P
6415MHz
19245 29.03 -44 .97 74 32.16 37.91 12.66 53.7 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |[Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos Avg.
2+4 (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) (cm)|(deg) (P/A) |(HIV)
5923.98 7723 |-10.97| 882 60.32 | 3425 | 119 | 29.24 | 210 | 202 P H
5925 66.66 | -1.54 68.2 49.75 | 3425 | 119 | 2924 | 210 | 202 A H
* 5955 123.52 - - 106.59 | 34.25 | 11.93 | 29.25 | 210 | 202 P H
* 5955 115.96 - - 99.03 | 3425 | 11.93 | 29.25 | 210 | 202 A H
802.11be 7258 52.7 -1.3 54 32.91 36.98 | 13.18 | 30.37 | 210 | 202 A H
|[EHT20 Fun H
CHO1 5924.7 7627 |-1193| 882 59.3 34.31 1.9 | 29.24 | 200 | 145 P v
5955MHz 5925 66.29 -1.91 68.2 49.32 34.31 11.9 | 29.24 | 200 | 145 A v
* 5955 123.71 - - 106.71 | 34.32 | 11.93 | 29.25 | 200 | 145 P v
* 5955 115.85 - - 98.85 | 34.32 | 11.93 | 29.25 | 200 | 145 A v
7265 52.76 | -1.24 54 32.9 37.05 | 13.19 | 30.38 | 200 | 145 A v
v
* 6195 122.6 - - 105.5 | 34.31 | 1218 | 29.39 | 182 | 32 H
* 6195 113.65 - - 96.55 | 3431 | 1218 | 29.39 | 182 | 32 H
7720 51.1 2.9 54 3136 | 36.73 | 1362 | 30.61 | 182 | 32 H
H
802.11be H
|[EHT20 Fun H
CH 49 * 6195 121.88 - - 104.7 | 3439 | 1218 | 29.39 | 180 | 323 v
6195MHz | = 6195 112.23 - - 95.05 3439 | 12.18 | 29.39 | 180 | 323 v
7748 51.1 2.9 54 3124 | 36.83 | 13.65 | 30.62 | 180 | 323 v
v
v
v
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swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6415 122.34 - - 104.64 | 34.87 1241 | 29.58 | 200 15 P H
* 6415 114.14 - - 96.44 34.87 1241 | 29.58 | 200 15 A H
7727 51.09 2.9 54 31.34 36.75 13.62 | 30.62 | 200 15 A H
H
802.11be H
EHT20 Full H
CH 93 * 6415 121.94 - - 104.14 | 34.97 1241 | 2958 | 168 | 330 \Y,
6415MHz * 6415 112.67 - - 94.87 34.97 1241 | 2958 | 168 | 330 A |V
7258 50.98 -3.02 54 31.11 37.06 13.18 | 30.37 | 168 | 330 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11910 48.97 |-25.03 74 59.57 38.82 1715 | 66.78 | 144 | 168 P | H
11910 41.04 |-12.96 54 51.64 38.82 1715 | 66.78 | 144 | 168 | A | H
17865 55.71 -18.29 74 60.22 40.97 2133 | 67.06 | 165 | 180 P | H
17865 46.05 -7.95 54 50.56 40.97 2133 | 67.06 | 165 | 180 | A | H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 01 11910 49.48 |-24.52 74 60.12 38.78 1715 | 66.78 | 244 | 165 P |V
5955MHz 11910 39.74 |-14.26 54 50.38 38.78 1715 | 66.78 | 244 | 165 | A | V
17865 56.23 | -17.77 74 60.52 41.19 2133 | 67.06 | 205 | 185 P |V
17865 46.11 -7.89 54 50.4 41.19 2133 | 67.06 | 205 | 185 | A | V
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12390 47.8 -26.2 74 57.34 38.93 17.71 | 66.18 - - P | H
18585 3219 | -41.81 74 354 38.13 12.24 | 53.58 - - P | H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 49 12390 4795 |-26.05 74 57.56 38.86 17.71 | 66.18 - - P |V
6195MHz 18585 3312 | -40.88 74 36.25 | 3821 | 1224 | 53.58 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12830 51.02 |-37.18| 882 50.78 | 39.66 | 18.04 | 66.46 - - P | H
19245 29.41 | -44.59 74 3253 | 37.92 | 1266 | 53.7 - - P
802.11be
EHT20 Full
CH 93 12830 51.31 |-36.89 882 60.15 | 39.58 | 18.04 | 66.46 - - P
6415MHz 19245 29.94 | -44.06 74 33.07 37.91 12.66 | 53.7 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2+4 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5924.7 76.29 -11.91 88.2 59.38 34.25 11.9 29.24 | 205 194 P H
5925 67.5 -0.7 68.2 50.59 34.25 11.9 29.24 | 205 194 A H
* 5965 120.03 - - 103.11 34.24 11.94 | 29.26 | 205 194 P H
* 5965 112.6 - - 95.68 34.24 11.94 | 29.26 | 205 194 A H
802.11be 7251 52.6 -1.4 54 32.8 36.99 13.18 | 30.37 | 205 194 A H
EHT40 Full H
CH 03 5924.7 76.36 -11.84 88.2 59.39 34.31 11.9 29.24 | 212 150 P |V
5965MHz 5925 66.69 | -1.51 68.2 49.72 | 34.31 1.9 | 2924 | 212 | 150 | A | V
* 5965 120.53 - - 103.54 | 34.31 11.94 | 29.26 | 212 150 P |V
* 5965 111.68 - - 94.69 34.31 11.94 | 29.26 | 212 150 AV
7713 52.66 -1.34 54 32.92 36.74 13.61 | 30.61 212 150 AV
\Y
* 6205 119.92 - - 102.79 | 34.33 1219 | 29.39 | 170 32 P H
* 6205 110.71 - - 93.58 34.33 1219 | 29.39 | 170 32 H
7258 51.07 -2.93 54 31.28 36.98 13.18 | 30.37 | 170 32 H
H
802.11be H
EHT40 Full H
CH 51 * 6205 118.36 - - 101.15 | 34.41 1219 | 29.39 | 180 | 324 P |V
6205MHz | - 6205 109.49 - - 9228 | 3441 | 1219 | 2939 | 180 | 324 Y
7748 51.18 -2.82 54 31.32 36.83 13.65 | 30.62 | 180 | 324 \
\Y
\Y
V
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 6405 121.43 - - 103.77 | 34.83 12.4 29.57 | 165 27 P | H
* 6405 111.3 - - 93.64 34.83 12.4 29.57 | 165 27 A | H
7251 50.98 -3.02 54 31.18 36.99 13.18 | 30.37 | 165 27 A | H
H
802.11be H
EHTA40 Full H
CH 91 * 6405 118.47 - - 100.71 34.93 124 29.57 | 175 | 328 \
6405MHz |~ 6405 109.61 - - 91.85 | 34.93 124 | 2957 | 175 | 328 | A | V
7748 50.96 -3.04 54 31.1 36.83 1365 | 3062 | 175 | 328 AV
\Y
\Y
\

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11930 51.96 | -22.04 74 62.53 38.85 17.37 | 66.79 | 195 | 165 P | H
11930 43.31 -10.69 54 53.88 38.85 17.37 | 66.79 | 195 | 165 A | H
17895 56.03 | -17.97 74 60.22 41.24 21.6 67.03 | 195 | 165 P | H
17895 46.1 -7.9 54 50.29 41.24 21.6 67.03 | 195 | 165 A | H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 03 11930 50.42 | -23.58 74 61.03 38.81 17.37 | 66.79 | 165 | 185 P |V
5965MHz 11930 41.05 |-12.95 54 51.66 | 38.81 | 17.37 | 66.79 | 165 | 185 | A | V
17895 57.73 | -16.27 74 61.62 41.53 21.6 67.02 | 201 195 P |V
17895 46.75 -7.25 54 50.64 41.53 21.6 67.02 | 201 195 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12410 50.78 | -23.22 74 60.27 38.92 17.73 | 66.14 | 190 | 177 P | H
12410 41.27 | -12.73 54 50.76 38.92 17.73 | 66.14 | 190 | 177 A | H
18615 31.62 | -42.38 74 34.83 38.11 12.26 | 53.58 - - P | H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 51 12410 52.88 |-21.12 74 62.44 38.85 17.73 | 66.14 | 196 | 166 P |V
6205MHz 12410 41.76 | -12.24 54 51.32 | 38.85 | 17.73 | 66.14 | 196 | 166 | A | V
18615 31.05 | -42.95 74 34.19 38.18 12.26 | 53.58 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12810 4951 |-38.69| 882 58.3 39.61 | 18.03 | 66.43 - - P | H
19215 29.6 -44.4 74 3272 | 3791 | 1264 | 53.67 - - P
802.11be
EHT40 Full
CH91 12810 49.5 -38.7 88.2 58.36 | 39.54 | 18.03 | 66.43 - - P
6405MHz 19215 29.37 | -44.63 74 32.49 37.91 12.64 | 53.67 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2+4 (MHz) |(dBpV/im)| (dB) (dBuV/m) (dBuV) | (dB/m) (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5924.52 75.76 -12.44 88.2 58.85 34.25 11.9 29.24 200 191 P H
5924.7 66.95 -1.25 68.2 50.04 34.25 11.9 29.24 200 191 A H
* 5985 118.67 - - 101.76 34.22 11.96 29.27 200 191 P H
* 5985 109.63 - - 92.72 34.22 11.96 29.27 200 191 A H
802.11be 7713 52.66 -1.34 54 32.95 36.71 13.61 30.61 200 191 A H
EHT80 Full H
CH 07 5924.34 75.67 -12.53 88.2 58.7 34.31 11.9 29.24 200 136 P \%
5985MHz 5923.8 67.55 | -0.65 68.2 50.58 | 34.31 1.9 | 2924 | 200 | 136 | A | V
* 5985 117.72 - - 100.73 34.3 11.96 29.27 200 136 P \%
* 5985 109.49 - - 92.5 34.3 11.96 29.27 200 136 A \%
7741 52.73 -1.27 54 32.9 36.81 13.64 30.62 200 136 A \%
\%
* 6225 118.05 - - 100.86 34.38 12.22 29.41 171 31 P H
* 6225 107.62 - - 90.43 34.38 12.22 29.41 171 31 H
7265 51 -3 54 31.22 36.97 13.19 30.38 171 31 H
H
802.11be H
EHT80 Full H
CH 55 * 6225 117.34 - - 100.07 34.46 12.22 29.41 175 323 P \%
6225MHz |~ 6225 106.29 - - 89.02 | 34.46 | 1222 | 2941 | 175 | 323 v
7265 51.11 -2.89 54 31.25 37.05 13.19 30.38 175 323 \%
\%
\%
V
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swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6385 118.8 - - 101.22 | 34.76 12.38 | 29.56 | 160 27 P H
* 6385 108.1 - - 90.52 34.76 12.38 | 29.56 | 160 27 A H
7251 51.03 -2.97 54 31.23 36.99 13.18 | 30.37 | 160 27 A H
H
802.11be H
EHTS80 Full H
CH 87 * 6385 117.84 - - 100.16 | 34.86 12.38 | 2956 | 172 | 326 \
6385MHz |~ 6385 107.03 - - 89.35 | 34.86 | 1238 | 2956 | 172 | 326 | A | V
7748 51.04 -2.96 54 31.18 36.83 1365 | 3062 | 172 | 326 P |V
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11970 49.66 |-24.34 74 60.14 38.91 17.4 66.79 | 165 | 150 P | H
11970 39.39 |-14.61 54 49.87 38.91 17.4 66.79 | 165 | 150 A | H
17955 56.73 | -17.27 74 60.29 41.75 2164 | 66.95 | 200 | 180 P | H
17955 44.63 -9.37 54 48.19 41.75 2164 | 66.95 | 200 | 180 A | H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 07 11970 51 -23 74 61.52 38.87 17.4 66.79 | 210 | 156 P |V
5985MHz 11970 40.93 | -13.07 54 51.45 | 38.87 174 | 66.79 | 210 | 156 | A | V
17955 56.6 -17.4 74 59.88 42.03 2164 | 66.95 | 198 | 188 P |V
17955 44.01 -9.99 54 47.29 42.03 2164 | 66.95 | 198 | 188 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12450 54.07 | -19.93 74 63.48 38.91 17.76 | 66.08 | 178 | 184 P | H
12450 43.05 | -10.95 54 52.46 38.91 17.76 | 66.08 | 178 | 184 A | H
18675 27.35 |-46.65 74 30.5 38.08 12.3 53.53 - - P | H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 55 12450 51.02 | -22.98 74 60.5 38.84 17.76 | 66.08 | 153 | 170 P |V
6225MHz 12450 42.7 -11.3 54 5218 | 38.84 | 17.76 | 66.08 | 153 | 170 | A | V
18675 2764 |-46.36 74 30.71 38.16 12.3 53.53 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12770 4997 |-3823| 882 58.82 | 39.53 18 66.38 - - P | H
19155 27.43 | -46.57 74 30.53 | 37.98 12.6 | 53.68 - - P
802.11be
EHTS0 Full
CH 87 12770 4986 |-38.34| 882 58.78 | 39.46 18 66.38 - - P
6385MHz 19155 27.02 |-46.98 74 30.1 38 12.6 | 53.68 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5923.26 78.56 -9.64 88.2 61.65 34.25 1.9 29.24 | 205 193 P H
5924.88 67.06 -1.14 68.2 50.15 34.25 11.9 29.24 | 205 193 A H
* 6025 116.06 - - 99.17 34.19 12 29.3 205 193 P H
* 6025 106.67 - - 89.78 34.19 12 29.3 205 193 A H
802.11be
7741 52.74 -1.26 54 32.93 36.79 13.64 | 30.62 | 205 193 A H
EHT160
H
Full
c 5922.72 76 -12.2 88.2 59.03 34.31 11.9 29.24 | 200 137 P \Y,
H15
5922.72 65.73 -2.47 68.2 48.76 34.31 1.9 29.24 | 200 137 A \Y,
6025MHz
* 6025 114.99 - - 98.01 34.28 12 29.3 200 137 P \Y,
* 6025 106.57 - - 89.59 34.28 12 29.3 200 137 A \Y,
7258 52.86 -1.14 54 32.99 37.06 13.18 | 30.37 | 200 137 A \Y,
\Y,
* 6185 114.82 - - 97.74 34.29 12.17 | 29.38 176 9 P H
* 6185 103.15 - - 86.07 34.29 1217 | 29.38 176 9 H
7748 50.98 -3.02 54 31.14 36.81 13.65 | 30.62 176 9 H
H
802.11be H
EHT160 H
FullCH47| * 6185 113.61 - - 96.44 34.38 1217 | 29.38 192 324 P \Y,
6185MHz | ~ 6185 103.37 - - 86.2 3438 | 1217 | 2938 | 192 | 324 Y
7741 50.98 -3.02 54 31.15 36.81 13.64 | 30.62 192 324 \Y,
\Y,
\Y,
\Y,
TEL : 408 9043300 Page Number : C21 of C53




swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6345 115.58 - - 98.11 34.65 12.34 | 29.52 | 182 27 P H
* 6345 104.92 - - 87.45 34.65 12.34 | 2952 | 182 27 A H
7748 50.96 -3.04 54 31.12 36.81 13.65 | 30.62 | 182 27 P H
H
802.11be H
EHT160 H
FullCH79| * 6345 114.84 - - 97.28 34.74 12.34 | 2952 | 172 | 329 \
6345MHz | ~ 6345 103.79 - - 86.23 | 3474 | 1234 | 2952 | 172 | 329 | A | V
7741 50.9 -3.1 54 31.07 36.81 1364 | 3062 | 172 | 329 AV
\Y
\Y
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C22 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
12050 50.73 | -23.27 74 60.98 39.01 17.46 | 66.72 | 160 | 168 P | H
12050 42.49 | -11.51 54 52.74 39.01 17.46 | 66.72 | 160 | 168 A | H
18075 2574 | -48.26 74 29.2 37.8 11.93 | 53.19 - - P | H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
CH 15 12050 48.97 |-25.03 74 59.25 38.98 17.46 | 66.72 | 201 195 P |V
12050 40.55 |-13.45 54 50.83 38.98 17.46 | 66.72 | 201 195 AV
6025MHz
18075 25.31 -48.69 74 28.66 37.91 11.93 | 53.19 - - \
\
\
\
\
\
\
\
\
\
TEL : 408 9043300 Page Number : C23 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12370 50.72 | -23.28 74 60.29 38.94 17.7 66.21 170 | 188 P | H
12370 43.85 | -10.15 54 53.42 38.94 17.7 66.21 170 | 188 A | H
18555 26.38 |-47.62 74 29.57 38.14 12.22 | 53.55 - - P | H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 52.15 | -21.85 74 61.72 38.94 17.7 66.21 165 | 155 P |V
6185MHz 12370 4231 | -11.69 54 51.88 | 38.94 17.7 | 66.21 | 165 | 155 | A | V
18555 26.39 |-47.61 74 29.46 38.26 12.22 | 53.55 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 408 9043300 Page Number : C24 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
12690 50.7 -23.3 74 59.7 39.33 17.94 | 66.27 | 180 130 P H
12690 40.45 -13.55 54 49.45 39.33 17.94 | 66.27 | 180 130 A H
19035 27.35 -46.65 74 30.42 38.06 12.52 | 53.65 - - P H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 79 12690 49.97 -24.03 74 59.03 39.27 17.94 | 66.27 | 160 | 322 P |V
6345MHz 12690 40.42 | -13.58 54 49.48 | 3927 | 17.94 | 66.27 | 160 | 322 | A | V
19035 27.34 -46.66 74 30.4 38.07 12.52 | 53.65 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 408 9043300

Page Number

: C25 of C53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT320 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5923.24 74.93 -13.27 88.2 58.02 34.25 11.9 29.24 | 210 174 P H
5922.6 66.85 -1.35 68.2 49.94 34.25 11.9 29.24 | 210 174 A H
* 6105 114.68 - - 97.74 34.19 12.09 | 29.34 | 210 174 P H
* 6105 104.02 - - 87.08 34.19 12.09 | 29.34 | 210 174 A H
802.11be 6390 71.82 3.62 68.2 54.22 34.78 12.38 | 29.56 | 210 174 A H
EHT320 7258 51.5 -2.5 54 31.71 36.98 13.18 | 30.37 | 210 174 A H
Full H
CH 31 5918.76 70.57 -17.63 88.2 53.61 34.31 11.89 | 29.24 | 190 184 P |V
6105MHz 5923.24 61.97 | -6.23 68.2 45 34.31 11.9 | 2924 | 190 | 184 | A | V
* 6105 112.13 - - 95.09 34.29 12.09 | 29.34 | 190 184 P |V
* 6105 102.48 - - 85.44 34.29 12.09 | 29.34 | 190 184 AV
7258 51.74 -2.26 54 31.87 37.06 13.18 | 30.37 | 190 184 A |V
\Y
* 6265 112.29 - - 95.01 34.46 12.26 | 29.44 | 200 19 P H
* 6005 70.52 2.32 68.2 53.61 34.21 11.98 | 29.28 | 200 19 A H
6265 101.58 - - 84.3 34.46 12.26 | 29.44 | 200 19 A H
6558 69.07 0.87 68.2 50.69 35.54 12,55 | 29.71 200 19 A H
802.11be 7279 50.89 -3.11 54 31.1 36.96 13.21 | 30.38 | 200 19 A H
EHT320 H
FullCH63| * 6265 111.9 - - 94.53 34.55 12.26 | 2944 | 200 | 326 P |V
6265MHz | - 6265 101.57 | 33.37 68.2 84.2 3455 | 12.26 | 29.44 | 200 | 326 | A | V
6265 101.57 - - 84.2 34.55 12.26 | 2944 | 200 | 326 AV
7720 50.92 -3.08 54 31.15 36.76 13.62 | 30.61 200 | 326 AV
V
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C26 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT320 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
12210 50.42 | -23.58 74 60.23 39.07 17.39 | 66.46 | 210 | 190 P | H
12210 4167 |-12.33 54 51.48 39.07 17.39 | 66.46 | 210 | 190 A | H
18315 26.37 | -47.63 74 29.69 37.91 21.62 | 53.31 - - P | H
H
H
H
H
H
H
H
802.11be
H
EHT320
H
Full
CH 31 12210 50.71 -23.29 74 60.54 39.05 17.39 | 66.46 | 150 | 190 P |V
12210 39.75 | -14.25 54 49.58 39.05 17.39 | 66.46 | 150 | 190 AV
6105MHz
18315 26.03 |-47.97 74 29.17 38.09 21.62 | 53.31 - - \
\
\
\
\
\
\
\
\
\
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
12530 49.89 | -24.11 74 60.52 | 3898 | 1763 | 6743 | 165 | 188 | P | H
12530 36.63 | -17.37 54 4726 | 3898 | 17.63 | 67.43 | 165 | 188 | A
18795 28.18 | -45.82 74 30.9 3826 | 21.91 | 53.35 - - P
802.11be
EHT320
Full CH 63 12530 4755 | -26.45 74 5825 | 3891 | 17.63 | 67.43 | 180 | 195 | P
6265MHz 12530 38.22 |-15.78 54 48.92 38.91 17.63 | 67.43 | 180 | 195 | A
18795 28.03 | -45.97 74 30.57 | 38.44 | 21.91 | 53.35 - -

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300 Page Number : C28 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 7 - 6525~6875MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
* 6535 1225 - - 104.24 35.42 12.53 | 29.69 | 203 24 P H
* 6535 114.36 - - 96.1 35.42 12.53 | 29.69 | 203 24 A H
7727 51.14 -2.86 54 31.39 36.75 13.62 | 30.62 | 203 24 A H
H
H
802.11a
H
CH 117
* 6535 122.07 - - 103.72 35.51 12.53 | 29.69 173 330 \Y,
6535MHz
* 6535 113.73 - - 95.38 35.51 12.53 | 29.69 173 330 A V
7272 51.39 -2.61 54 31.53 37.04 13.2 30.38 173 330 A V
\Y,
V
\Y,
* 6695 123.96 - - 105.1 35.99 12.7 29.83 | 202 26 H
* 6695 114.52 - - 95.66 35.99 12.7 29.83 | 202 26 A H
7734 51.15 -2.85 54 31.37 36.77 13.63 | 30.62 | 202 26 A H
H
H
802.11a
H
CH 149
* 6695 122.57 - - 103.65 36.05 12.7 29.83 174 331 P \Y,
6695MHz
* 6695 113.71 - - 94.79 36.05 12.7 29.83 174 331 V
7342 51.35 -2.65 54 31.56 36.93 13.28 | 30.42 174 331 \Y,
\Y,
V
\Y,
TEL : 408 9043300 Page Number : C29 of C53




swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6855 122.2 - - 103.4 35.94 12.87 | 30.01 210 198 P H
* 6855 113.37 - - 94.57 35.94 12.87 | 30.01 210 198 A H
7307 51.15 -2.85 54 31.39 36.91 13.24 | 30.39 | 210 198 A H
7158.6 62.46 -25.74 88.2 42.84 36.81 13.09 | 30.28 | 210 198 P H
71554 52.19 -16.01 68.2 32.58 36.8 13.09 | 30.28 | 210 198 A H
802.11a
H
CH 181
* 6855 121.38 - - 102.47 36.05 12.87 | 30.01 199 197 P \Y,
6855MHz
* 6855 112.56 - - 93.65 36.05 12.87 | 30.01 199 197 A \Y,
7321 51.28 -2.72 54 31.46 36.97 13.25 30.4 199 197 A \Y,
7163.4 60.17 -28.03 88.2 40.48 36.89 13.09 | 30.29 199 197 P \Y,
7157 50.22 -17.98 68.2 30.54 36.87 13.09 | 30.28 199 197 A \Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C30 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13070 53.9 -34.3 88.2 62.5 39.81 18.23 | 66.64 | 198 | 175 P | H
13070 43.84 |-24.36 68.2 52.44 39.81 1823 | 6664 | 198 | 175 | A | H
19605 26.9 471 74 30.15 37.86 12.89 54 - - P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 54.31 -33.89 88.2 63.04 39.68 18.23 | 66.64 | 175 | 175 P |V
6535MHz
13070 45.31 -22.89 68.2 54.04 39.68 1823 | 66.64 | 175 | 175 | A | V
19605 25.67 |-48.33 74 29.03 37.75 12.89 54 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
13390 53.97 | -20.03 74 61.66 40.25 18.45 | 66.39 | 205 | 200 P | H
13390 45.11 -8.89 54 52.8 40.25 1845 | 66.39 | 205 | 200 | A | H
20085 26.16 | -47.84 74 28.83 37.95 13.2 53.82 - - P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 5442 | -19.58 74 62.21 40.15 18.45 | 66.39 | 185 | 195 P |V
6695MHz
13390 45.72 -8.28 54 53.51 40.15 1845 | 66.39 | 185 | 195 | A | V
20085 2718 | -46.82 74 30.18 37.62 13.2 53.82 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
13710 54.31 -33.89 88.2 61.69 40.5 18.67 | 66.55 - - P H
20565 27.72 -46.28 74 29.46 38.09 13.51 | 53.34 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 541 -34.1 88.2 61.54 40.44 18.67 | 66.55 - - P |V
6855MHz
20565 2712 -46.88 74 29.13 37.82 13.51 | 53.34 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 408 9043300

Page Number

: C33 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6535 122.76 - - 104.5 35.42 1253 | 29.69 | 200 24 P H
* 6535 1141 - - 95.84 35.42 12.53 | 29.69 | 200 24 A H
7727 51.13 -2.87 54 31.38 36.75 13.62 | 30.62 | 200 24 A H
H
802.11be H
EHT20 Full H
CH 117 * 6535 122.55 - - 104.2 35.51 1253 | 29.69 | 205 | 329 P |V
6535MHz | ~ 6535 112.96 - - 94.61 3551 | 1253 | 29.69 | 205 | 329 \Y
7265 51.31 -2.69 54 31.45 37.05 13.19 | 30.38 | 205 | 329 \
\Y
\Y
\Y
* 6695 123.92 - - 105.06 36 12.7 29.84 | 170 28 P H
* 6695 114.16 - - 95.3 36 12.7 29.84 | 170 28 H
7314 50.92 -3.08 54 31.17 36.9 13.25 304 170 28 H
H
802.11be H
EHT20 Full H
CH 149 * 6695 123.09 - - 104.17 | 36.06 12.7 2984 | 186 | 333 P |V
6695MHz | - 6695 113.21 - - 9429 | 36.06 127 | 29.84 | 186 | 333 Y
7265 51.1 -2.9 54 31.24 37.05 13.19 | 30.38 | 186 | 333 \
\Y
\Y
V
TEL : 408 9043300 Page Number : C34 of C53




swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6855 122.99 - - 104.19 | 35.94 12.87 | 30.01 200 | 201 P H
* 6855 113.45 - - 94.65 35.94 12.87 | 30.01 200 | 201 A H
7321 51.01 -2.99 54 31.28 36.88 13.25 30.4 200 | 201 A H
7156.6 61.17 -27.03 88.2 41.56 36.8 13.09 | 30.28 | 200 | 201 P H
802.11be 7153.8 52.04 -16.16 68.2 32.43 36.79 13.09 | 30.27 | 200 | 201 A H
EHT20 Full H
CH 181 * 6855 120.76 - - 101.85 | 36.05 12.87 | 30.01 199 199 P |V
6855MHz |~ 6855 111.2 - - 9229 | 36.05 | 12.87 | 30.01 | 199 | 199 | A | V
7314 51.41 -2.59 54 31.58 36.98 13.25 304 199 199 AV
7143 59.72 -28.48 88.2 40.09 36.81 13.08 | 30.26 | 199 199 P |V
7157.8 50.31 -17.89 68.2 30.63 36.87 13.09 | 30.28 | 199 199 A |V
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C35 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13070 49.83 |-38.37 88.2 58.43 39.81 18.23 | 66.64 - - P H
19605 26.66 | -47.34 74 29.91 37.86 12.89 54 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 117 13070 49.85 | -38.35 88.2 58.58 39.68 18.23 | 66.64 - - P |V
6535MHz 19605 26.69 | -47.31 74 30.05 | 37.75 | 12.89 54 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13390 5449 | -19.51 74 62.18 40.25 18.45 | 66.39 | 190 | 157 P | H
13390 45.75 -8.25 54 53.44 40.25 1845 | 66.39 | 190 | 157 A | H
20085 26.44 | -47.56 74 29.11 37.95 13.2 53.82 - - P | H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 149 13390 53.81 -20.19 74 61.6 40.15 18.45 | 66.39 | 155 | 165 P |V
6695MHz 13390 45.1 -8.9 54 52.89 | 40.15 | 18.45 | 66.39 | 155 | 165 | A | V
20085 26.9 -47.1 74 29.9 37.62 13.2 53.82 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 408 9043300 Page Number : C37 of C53




seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13710 53.65 |-34.55 88.2 61.03 40.5 18.67 | 66.55 - - P | H
20565 27.29 | -46.71 74 29.03 | 38.09 | 13.51 | 53.34 - - P
802.11be
EHT20 Full
CH 181 13710 5528 |-32.92| 882 62.72 | 40.44 | 18.67 | 66.55 - - P
6855MHz 20565 27.55 | -46.45 74 29.56 37.82 | 1351 | 53.34 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise;

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
* 6565 120.13 - - 101.72 | 35.57 1256 | 29.72 | 192 15 P H
* 6565 110.18 - - 91.77 35.57 12.56 | 29.72 | 192 15 A | H
7286 51.2 -2.8 54 31.42 36.95 13.21 | 30.38 | 192 15 A | H
H
802.11be H
EHT40 Full H
CH 123 * 6565 119.35 - - 100.86 | 35.65 12.56 | 29.72 | 192 | 329 P |V
6565MHz |~ 6565 109.51 - - 91.02 | 3565 | 1256 | 29.72 | 192 | 329 \%
7293 51.08 -2.92 54 31.23 37.02 13.22 | 30.39 | 192 | 329 \
\Y
\Y
\Y
* 6685 120.33 - - 101.49 | 35.98 1269 | 29.83 | 192 25 P H
* 6685 110.72 - - 91.88 35.98 1269 | 29.83 | 192 25 H
7706 51.18 -2.82 54 31.5 36.69 13.6 30.61 192 25 H
H
802.11be H
EHT40 Full H
CH 147 * 6685 118.87 - - 99.97 36.04 1269 | 2983 | 170 | 331 P |V
6685MHz | ~ 6685 109.92 - - 91.02 | 36.04 | 1269 | 29.83 | 170 | 331 \%
7328 51.09 -2.91 54 31.28 36.96 13.26 | 30.41 170 | 331 \
\Y
\Y
V
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Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6845 120.94 - - 102.15 | 35.94 12.86 | 30.01 201 195 P H
* 6845 110.5 - - 91.71 35.94 12.86 | 30.01 201 195 A H
7314 50.96 -3.04 54 31.21 36.9 13.25 30.4 201 195 A H
7139.4 60.91 -27.29 88.2 41.37 36.73 13.07 | 30.26 | 201 195 P H
802.11be 7134.2 51.81 -16.39 68.2 32.29 36.71 13.07 | 30.26 | 201 195 A H
EHT40 Full H
CH 179 * 6845 123.08 - - 104.18 | 36.05 12.86 | 30.01 201 155 P |V
6845MHz * 6845 111.98 - - 93.08 36.05 12.86 | 30.01 201 155 A |V
7307 50.96 -3.04 54 31.11 37 13.24 | 30.39 | 201 155 AV
7228.2 59.95 -28.25 88.2 401 37.05 13.15 | 30.35 | 201 155 P |V
7133.4 50.29 -17.91 68.2 30.71 36.77 13.07 | 30.26 | 201 155 A |V
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR240524001D

Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13130 50.16 | -38.04 88.2 58.69 39.8 18.27 66.6 - - P | H
19695 26.11 -47.89 74 29.25 37.95 12.94 | 54.03 - - P | H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 123 13130 50.11 -38.09 88.2 58.77 39.67 18.27 66.6 - - P |V
6565MHz 19695 26.07 | -47.93 74 29.33 | 37.83 | 12.94 | 54.03 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13370 55.09 | -18.91 74 62.85 40.2 1844 | 664 | 177 | 178 | P | H
13370 46.24 | -7.76 54 54 40.2 18.44 | 66.4 | 177 | 178 | A
20055 25.75 | -48.25 74 2847 | 3798 | 13.18 | 53.88 - - P
802.11be
EHT40 Full
CH 147 13370 54.5 -19.5 74 62.37 | 40.09 | 1844 | 664 | 150 | 180 | P
6685MHz 13370 457 -8.3 54 53.57 | 40.09 | 1844 | 664 | 150 | 180 | A
20055 25.79 | -48.21 74 28.81 37.68 | 13.18 | 53.88 - -

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13690 51.48 |-36.72| 882 58.84 | 40.51 | 18.66 | 66.53 - - P | H
20535 26.96 | -47.04 74 28.71 38.09 | 13.49 | 53.33 - - P
802.11be
EHT40 Full
CH 179 13690 5152 |-36.68 88.2 58.94 | 4045 | 18.66 | 66.53 - - P
6845MHz 20535 26.78 | -47.22 74 28.83 37.79 | 13.49 | 53.33 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 408 9043300 Page Number : C43 of C53



SPORTON LAB.
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WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
* 6625 116.32 - - 97.66 35.82 12.62 | 29.78 | 200 25 P H
* 6625 106.52 - - 87.86 35.82 12.62 | 29.78 | 200 25 A | H
7293 51.03 -2.97 54 31.26 36.94 13.22 | 30.39 | 200 25 A | H
H
802.11be H
EHT80 Full H
CH 135 * 6625 117.69 - - 98.95 35.9 1262 | 29.78 | 180 | 332 P |V
6625MHz | ~ 6625 106.69 - - 87.95 35.9 1262 | 29.78 | 180 | 332 \%
7272 51.1 -2.9 54 31.24 37.04 13.2 30.38 | 180 | 332 \
\Y
\Y
\Y
* 6705 118.1 - - 99.22 36.01 12.72 | 29.85 | 200 25 P H
* 6705 107.8 - - 88.92 36.01 12.72 | 29.85 | 200 25 H
7258 51.07 -2.93 54 31.28 36.98 13.18 | 30.37 | 200 25 H
H
802.11be H
EHT80 Full H
CH 151 * 6705 116.85 - - 97.97 36.01 12.72 | 29.85 | 180 | 334 P |V
6705MHz | ~ 6705 106.22 - - 87.34 | 36.01 | 1272 | 29.85 | 180 | 334 \%
7258 51.23 -2.77 54 31.44 36.98 13.18 | 30.37 | 180 | 334 \
\Y
\Y
V
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 6785 117.05 - - 98.18 36 12.81 | 29.94 | 198 199 P H
* 6785 109.52 - - 90.65 36 12.81 | 29.94 | 198 199 A H
7258 52.05 -1.95 54 32.26 36.98 13.18 | 30.37 | 198 199 A H
7137.5 59.56 -28.64 88.2 40.03 36.72 13.07 | 30.26 | 198 199 P H
802.11be 7128.5 51.26 -16.94 68.2 31.76 36.68 13.07 | 30.25 | 198 199 A H
EHTS80 Full H
CH 167 * 6785 115 - - 96.03 36.1 12.81 | 29.94 | 199 199 P |V
6785MHz | ~ 6785 106.13 - - 87.16 36.1 12.81 | 2994 | 199 | 199 | A | V
7251 52.05 -1.95 54 32.17 37.07 13.18 | 30.37 | 199 199 AV
7228 59.71 -28.49 88.2 39.86 37.05 13.15 | 30.35 | 199 199 P |V
7238.5 50.39 -17.81 68.2 30.53 37.06 13.16 | 30.36 | 199 199 A |V
\
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13250 5425 |-19.75 74 62.51 3989 | 1835 | 665 | 190 | 185 | P | H
13250 4562 | -8.38 54 53.88 | 39.89 | 1835 | 665 | 190 | 185 | A
19875 26.13 | -47.87 74 29.18 | 37.93 | 13.06 | 54.04 - - P
802.11be
EHTS0 Full
CH 135 13250 53.93 | -20.07 74 62.31 3977 | 1835 | 665 | 180 | 155 | P
6625MHz 13250 45.16 -8.84 54 53.54 39.77 | 1835 | 665 | 180 | 155 | A
19875 26.23 | -47.77 74 2945 | 37.76 | 13.06 | 54.04 - -

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T
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Report No. : FR240524001D

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
13410 52.2 -36 88.2 59.8 40.31 18.46 | 66.37 - - P | H
20115 2795 | -46.05 74 30.58 37.95 13.21 | 53.79 - - P | H
H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 151 13410 50.84 | -37.36 88.2 58.54 40.21 18.46 | 66.37 - - P |V
6705MHz 20115 26.62 | -47.38 74 2959 | 3761 | 1321 | 53.79 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13570 50.51 |-37.69 88.2 57.77 | 4055 | 18.57 | 66.38 - - P | H
20355 2752 | -46.48 74 29.81 37.98 | 13.37 | 53.64 - - P
802.11be
EHTS0 Full
CH 167 13570 50.83 |-37.37 | 882 58.17 | 40.47 | 18.57 | 66.38 - - P
6785MHz 20355 26.84 |-47.16 74 29.37 37.74 | 13.37 | 53.64 - - P

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6665 110.93 - - 92.13 35.94 12.67 | 29.81 201 233 P H
* 6665 101.94 - - 83.14 35.94 12.67 | 29.81 201 233 A H
7258 52.07 -1.93 54 32.28 36.98 13.18 | 30.37 | 201 233 A H
7156.68 62.52 -25.68 88.2 42.91 36.8 13.09 | 30.28 | 201 233 P H
7276.92 60.54 -13.46 74 40.76 36.96 13.2 30.38 | 201 233 P H
802.11be 7131.48 50.95 -17.25 68.2 31.45 36.69 13.07 | 30.26 | 201 233 A H
EHT160 7266.84 50.81 -3.19 54 31.03 36.97 13.19 | 30.38 | 201 233 A H
FullCH 143 * 6665 110.57 - - 91.7 36.01 12.67 | 29.81 200 199 P |V
6665MHz | - 6665 101.94 - - 83.07 | 36.01 | 12.67 | 29.81 | 200 | 199 | A | V
7251 52.05 -1.95 54 3217 37.07 13.18 | 30.37 | 200 199 A |V
7140.12 60.27 -27.93 88.2 40.65 36.8 13.08 | 30.26 | 200 199 P |V
7258.2 60.14 -13.86 74 40.27 37.06 13.18 | 30.37 | 200 199 P |V
7127.88 50.53 -17.67 68.2 30.97 36.74 13.07 | 30.25 | 200 199 AV
7252.44 50.55 -3.45 54 30.67 37.07 13.18 | 30.37 | 200 199 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C49 of C53
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13330 55.64 | -18.36 74 63.57 40.1 1841 | 66.44 | 200 | 236 | P | H
13330 46.72 | -7.28 54 54.65 40.1 18.41 | 66.44 | 200 | 236 | A
19995 26.33 | -47.67 74 29.16 | 38.02 | 13.14 | 53.99 - - P
802.11be
EHT160
Full CH 143 13330 53.79 | -20.21 74 61.84 | 3998 | 1841 | 66.44 | 242 | 180 | P
6665MHz 13330 44.83 -9.17 54 52.88 39.98 | 1841 | 66.44 | 242 | 180 | A
19995 25.99 | -48.01 74 29.06 | 37.78 | 13.14 | 53.99 - -

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Report No. : FR240524001D

Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

1 30.97 29.67 -10.33 40 36.85 24.29 0.93 324 - - P H

2 102.75 34.08 -9.42 43.5 48.48 16.35 1.67 32.42 - - P H

3 183.26 29.49 -14.01 435 45.07 14.71 2.14 32.43 - - P H

4 500.45 31.06 -14.94 46 36.43 23.83 3.6 328 - - P H

5 884.57 31.3 -14.7 46 29.54 28.86 5 32.1 - - P H

6 946.65 32.8 -13.2 46 28.89 30.45 5.08 31.62 - - P H

H

H

H

H

H

802.11a H

LF 1 30.97 38.81 -1.19 40 45.99 24.29 0.93 324 101 179 Q | V

2 74.62 33.73 -6.27 40 52.04 12.74 1.36 32.41 - - P |V

3 77.53 36.85 -3.15 40 54.8 13.08 1.39 3242 | 101 36 Q | V

4 98.87 33.57 -9.93 435 48.43 15.9 1.67 32.43 - - P |V

5 169.68 31.02 -12.48 43.5 45.74 15.66 2.05 32.43 - - P |V

6 500.45 31.38 -14.62 46 36.75 23.83 3.6 328 - - P |V

\Y

\Y

\Y

\Y

\Y

V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 408 9043300
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V Horizontal or Vertical
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Report No. : FR240524001D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
2+4 ( MHz) (dBuV/im)| (dB) [(dBuV/im) | (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
802.11a 5925 5545 |-32.75| 882 | 5451 | 3222 | 458 | 3586 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
=-32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBpV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 408 9043300 Page Number : C53 of C53




seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

Appendix D. Radiated Spurious Emission Plots

Temperature : 16.8~20.8°C

Test Engineer : Jesse Fan, Kevin Hsu and Leo Liu
Relative Humidity : 36.5~46.8%

TEL : 408 9043300 Page Number : D1 of D103
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Report No.

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

2+4

Horizontal

Fundamental

1 (@BuVim)

Date: 08.01-2024.

Avg.

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto
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Condition : PEAK_BE(UNII)_GE 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:3000_000KHZ SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 08.01.2024 ) (@Buvim) Date:08.01.2024
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site : e3cHo1-CA site : e3cHo1-cA
Condition : AVG_BE(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition

: AVG(UNIT)_6E 3m HORN_2113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto
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: FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO01 5955MHz

2+4

Vertical

Fundamental

Avg.

: REl

1000.000KHz VBU:0.016KHz SWT:Auto

W wo [
soof prm——— 500 L ) |t
e -
400/ mowwwww
-
oy
ey ey
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
50,0/ ,——/_/‘/—/—
P e e
T T
ey s
Site : @3CHe1-C/ Site : @3CHe1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_©2113_24@426 VERTICAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL

: REW:1000.000KHz VBMW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: D3 of D103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CH49 6195MHz

2+4

Horizontal

Vertical

1 (g8

) Date: 11-22-2024

A (@BuVim)

Date: 11-22-2024

1300
1209
0!
1000

900

700)

s JUFFIRLT T T

1300
1200
00|

= e g

PEAK(UNI G|

-

Avg.

: RBW:1000.000KHz VB:0.010KHz SWT:Auto

L . L
500 SEEE— 500 M“" SR —
s00) WMWMW'/M s0d S P LS
40.0) rcdpraneiit 40,0 M
-
"
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
oo o]
2o b
oo
o
wi A H = ]
o R
—
o .
30.0f—
g
oo e
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL

: RBW:1000.000KHz VB:8.010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CH93 6415MHz

2+4 Horizontal

Vertical

1 (@BuVim)

Date: 11-22-2024

A (@BuVim)

Date: 11-22-2024.

1300)
1200)
1109

S e g
w0 b

e =
"

EAKUNI_6E|

1300
1200
110
1000

e L e |

PEAK(UNI.GE|

TR — a0
vt WWMA
9 pwreeet CEL 509 o
PPy I PP FSIPRIRY s
209 300
209 200
100 100
T TN D 0. a00. ED 7o0s w000 T TN So00. oo a00. ED 7ous w000
Froquency (Hz) Froquency (Wz)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
+ RBMN:1000.000KHz VBM: 3660.000KHz SWT:Auto © RBMN:1000.000KHz VBI: 3660.000KHz SWT:Auto
) @Bovim) Date: 1.22.2024 ) @Bovim) Date: 11.22.2024
1300 1300
1200 1200
104 1100
1000 1000
%00 209
a0 a0
709 v ] 700 v ]
]
oo JUFFIFE T T o JLFPUFE T T T
- o G
B I i
400) e 400 —
e T
30,0 30,0
209 200
100 100
T TN 5000, 0. 5000, ED 7o0s. w000 T Ty 000 o0, 5000, ED 7o0s w000
reauency (M) Froquency (z)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL

: RBW:1000.000KHz VB:0.010KHz SWT:Auto

Avg.

: RBW:1000.000KHz VB:8.010KHz SWT:Auto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

2+4

Horizontal

Fundamental

1 (0B

)

Avg.

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

) @Bovim) Date:08.02 2024
1300 1309 ;
1209 1200
1109 1109
1000 1009
a0 200 pEaK(UNY, 5
; s T U]
:::wvwvmmmmadww-www” :: IR p—— i I
400 totpradmaet !
200 300
200 200
100 100
5 mw me w mw w0 w5 T D o0 5000 0o w0
requency (MHa) Freauency (M)
site : e3cHo1-CA site : e3cro1-ca
Condition : PEAK_BE(UNII)_6F 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNTI)_6E 3m HORN_02113_240426 HORIZONTAL
 REW:1000.000KHz VEW:3000_000KHZ SWT:Auto  REW:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
1 aBuvim) ) et Date:08.02 2024
1300 1309
1200 1200 4
1109 10
1000 1009
a0 200
a0 _/ a0
0. - 700) I Ao 6|
| — me HHHFAH —
500 500 —F (s
400 400 R 1
30,0/ 300F T
200 200
100 100
T N L R 00 D o ED o0s. )
Frequency (WHa) reauency o
: o3cHo1-CA : o3cHo1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_©2113_240426 HORTZONTAL Condition

: AVG(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL
: RBW:1600.000KHz VBW:0.200KHz SWT:Auto

TEL : 408 9043300

Page Number
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CHO1 5955MHz
2+4 Vertical Fundamental
|
. e [T T I ]
60.0/ 60.0] 1 L natmut e |
O e o S
T
0] JRYipme—- -
S s s
e ey
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_62113_240426 VERTICAL Condition : PEAK(UNIT)_6E 3m HORN_02113_240426 VERTICAL
Peak
804) / Al 800
0. / — AVG(UNI_GE
500 #_// A
T
ey ey
Site : @3CHe1-CA Site : @3CHe1-CA
Condition AVG_BE(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
Avg.

TEL : 408 9043300 Page Number : D7 of D103



seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz

2+4 Horizontal Vertical

) aBovim Oate 122 2024 ) aBuvim) Oate 1.22 2024
1300 1300
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204 PeAKuUND, 6 200 PEAKUN,6E
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T T 000 o0 5000 wo0s. Toos w000 w0 2000 D o0 ED o0 Toos w000
Freauency (WHz) Freauency (WH2)
site : o3cHe1-CA site : o3cHe1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
© REN:1000.006KHz VBW:3000.066KHz SHT:Auto  ReM:1000.006KHZ VBW:3000.866KHz SWT:Auto
) aBovim Oate 1222024 ) Buvim) Oate 1.22 2024
1300 1300
1200 . 1200
1100 1109
1000 1000
s00 500
a0 a0
709 700 Aveunn, o
o0 I o0
500 — 500 pd
i RO e—
109 — 100 P—
P! B Pyl —
200 200
100 100
T D 000, 5000 oo, Too0. w000 w0 2000 D o0 5000 o0 Too0. w000
Frequency () Frequency (M)
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto : RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D8 of D103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH93 6415MHz

2+4

Horizontal

Vertical

1 (@BuVim) Date: 11-22.2024

Avg.

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

1 aBuvim) Date: 1.22.2024
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w0 20 e s 5000 £ Toon 00 w0 20 ED s ED D To0s w00
Froquency (M) Froquency (MHz)
site : o3cHo1-CA site : o3cH1-CA
Condition : PEAK(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_©2113_240426 VERTICAL
+ REW:1000.00KHz VEW:3000.000KHz SWT:Auto © REW:1000.000KHz VEW:3000.000KHz SWT:Auto
) aBuvim Date: 1222024 ) @uvimy Date: 1.22.2024
1300 1300
1200 1200
1100 109
1000 1000
900 900
a0 a0
709 Aveumn, o 709 i, o
o0 I o0 it
500 /‘_’_ﬂ\,VJ 500 — ]
400 S —
——
Pyl —
200 200
109 100
w0 20 ETD 0. 5600 w000 700, 00 w0 20 EID o0 5000 w000 o0, w00
Freauency (M) Freauency (MHa)
: o3cHo1-CA : o3cH1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO03 5965MHz

2+4 Horizontal Fundamental

1 (dBuVim)

Date: 00012024 ) @Buvim) Dates 00.01:2024
1300 1300
120.0/ 120.0| 1
1100 1100
1000 1000
204 a00) : peaKkuN. 5
wEIESsliane I
700 M 704
60 M 500 WJ Azt
0t pHanirg sty 500 IR SRS i
100 P PO L it
300 300
200 200
100 100
S N T T o0 7000 5006 00 ED £ 7o G
requency (W) Freauency (Win)
site : e3cHo1-CA site : e3cHo1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 HORTZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL
: RBH:1000.000KHz VEW:3000.000KHZ SWT:Auto + RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
) @uvim) Date:00.01 2024 ) @uvim) Date: 08012024
1300 1300
1200 1200
100 110.0] i
900 900
800 800
0. ~ 70,0/ AVG(UNI)_E|
— ST I e
soof | 500 R =
00) 400 —
30.0f 30,0 ]
200 200
100 100
05 ww s S0 S w0 w0 s sas TR T D 000 ED o0 7o w000
requency (WHz) Frequency (i)
: o3cHo1-CA : o3CHo1-CA
Condition : AVG_BE(UNII)_6E 3m HORN_02113_240426 HORTZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL
: RBH:1000.000KHz VEW:0.200KHz SWT:Auto

: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D10 of D103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH03 5965MHz

2+4

Vertical

Fundamental

Avg.

: REl

1000.000KHz VBU:0.208KHz SWT:Auto

) @uvim) Date: 08012024 ) @ouvim) Date:00.01:2024
1300 1300
1200 A 1200
1100 100
1000 1000
0. a0 peAKuN.GE
oo UL
700 700
600 500 e S
o tmaN AR so0| R A B
400/ 40.0f T
300 300
200 200
100 100
5 sme s S Sa s s s s sas TR TN ETy Fy 300, w000, 700 00
Frequency (W) Froquency (Wia)
Site : @3cHeL-CA site : @3CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNIT)_GE 3n HORN_02113_240426 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
) @uvim) Date: 00012024 ) Buvim) Date: 00012024
1300 1300
1200 1200
1100 1100
1000 1000
900 900
800 800
60.0] e 0.0 \
w.nm_// 500) — LN = 2
100 409 ——— e
300/ 00
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100 100
5 sme s Se G0 w0 @m ws S s TR T ET 000 5000 o0, )
roquency (WH:) Froauency (WH2)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_02113_240426 VERTICAL Condition : AVG(UNIT)_6E 3m HORN_02113_220426 VERTICAL

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH51 6205MHz

2+4

Horizontal

Vertical

Avg.

N el a e I By e N laie I Bty e
B o — ™ i o —
M/ww‘nmm—«&
500 i s0.0) M
40,0 M 40.0]pburehicd
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : PEAK(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
ST T TR I8 malilim el
- b R s |
b N S S— sl e —
Jﬂ.n/’“"‘//_- 300}
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_©2113_240426 VERTICAL

: RBM:1000.000KHz VBl

.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH91 6405MHz

2+4

Horizontal

Vertical

Avg

: REW:1000.000KHz VBUW:0.200KHz SWT:Auto

1 gBuvim) Date 1232024 ) By vate: 1123.202¢
1309 1300)
120.0/ 120.0| 1
g 109
1009 1000)
a0 p—— s0a) P—
TN el ia e A o 1 i B
709 700
w09 SUP— P e
y R s00] e
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40.0fenséhirst 40.0f
209 300
209 200
109 100
o0 2000, D 000 5000 oo Tome. w000 00000, £ 000, oo oo, Tovo. w00
Frouoncy g Freauency (i)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
. RBM:1008..006KHz VBH: 3600.003KHz SHT:Auto  ReW:1008..006KHz VBH: 3600.660KHz ST:Auto
Peak
1 gBuvim) Date 1232024 J By vate: 1123.202¢
1309 1300
1209 1200)
0 10g
1009 1000)
o0 s00)
w00 a00)
o i e 700 Aot s
B | e I | e s
509 — s00) —
w.n/ﬂ//_‘/_./"—/—‘"m tnoM,J’__/ M S
209 300
09 200
109 100
o 2000, D o0 B Sooe. Tooe. 5500 00000, £ o0, oo o0 Tovo. C
Frouoncy g Frequoncy (i)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition

: AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

TEL : 408 9043300
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swanronas. FCC RADIO TEST REPORT Report No

.+ FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CHO7 5985MHz

2+4 Horizontal Fundamental

1 (dBuVim) Date: 08.02.2024 A (@BuVim)

Date: 08.02.2024

T

: MJ o 18 | N

PEAK(UNI_SE

: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg.

/
y S—— 700
60.0| 60.0| Aamanst |
500) iy 2 500 M"'W
40.0] 40,0 s
309 300
209 200
100 100
5 eme  wm wn mw_mm ww e o 5 w0 om0, 000 o 5000 o To6o w
requency M) Freauency )
site  escHo1-ca site  o3cHo1-cA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 HORTZONTAL Condition : PEAK(UNII)_6F 3m HORN_02113_240426 HORIZONTAL
 R6W: 1000.000KHz VOH: 3000-000KIz SWT :Auto © RGW:1000.006KHz VBH: 3600.000KHz ST:Auto
1 aBuvim) oat:08.02.2024 1 gBuvim) bate: 08022024
1309 1300
1209 1200
100 110.0] 1
1009 1000
09 909
a0 S a0
0. - 70,0/ \ AVG(UNI)_E|
—— =R pela IS
500 o 500 |
e o~
a0 w09 e
L
209 309
29 209
109 100
o ewe s e i g e e 5 o0 o0, 5000 oo B oo Tome w000
frequency M) reauency o
: o3cHo1-CA  o3cHo1-ca
Condition : AVG_BE(UNIT)_6E 3m HORN_©2113_240426 HORTZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 HORTZONTAL
 REW:1000.000KHz VOW:0.200KHz SWT:Auto

TEL : 408 9043300 Page Number

: D14 of D103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH07 5985MHz

2+4 Vertical

Fundamental

) @uvim) Date: 08022024 ) @ouvim) Date:00.02.2024
1300 1300
1200 1200
110.0] e b 110.0f
1000 1000
a0. 509 peAKuN.GE
i s WP T
709 A prae” 709 I
e by L OO —
P R L 500 SIS ST s it
400/ 40.0f M
300 300
200 200
100 100
5 sme s S Sa s G s s sas TR TN ETy Fy 300, 000 700 00
roquency (HH:) Froquency (Wia)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNIT)_GE 3n HORN_02113_240426 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
) (@Buvim) Date: 08022028 ) @Bvim) Date:08.022024
1300 1300
1200 1200
1100 o — 1100
1000 1009
900 00
800 800
o 00 Avoun,_se|
600 e i 60.0) J
500 e 500) e e
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300/ Jon/—/
20 200
100 100
5 sme s Se G0 w0 @ ws S s TR T ET 000 5000 o0, )
roquency (WH:) Froauency (WH2)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_02113_240426 VERTICAL Condition

: REl

1000.000KHz VBU:0.208KHz SWT:Auto

Avg.

: AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL
: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

~
WIFI Band 5 5925~6425MHz Band Edge @ 3m
ot o 020 i —
o one
by e
s s
wed o
m I o [
= [T = wo UL =
q o
o Vi a -
s
- et o B B —
PSS — snpnbmanst
- o
- d
d o
I D I T I R a1
- T
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
© Ron 000 Gaarsvoa- 3500355 St R oo daans o 3505 o5 SuTohuts
v o i _—
o oo
o e
- . g .
wod s
. ]
« g
m s m oy
60.0] 60.0) / [
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et T . pra = i [N R AP
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00 T 400 P—
wf o ‘
d o ‘
I I Y D T e A
C— -
Site 83CHe1-CA Site 83CHe1-CA
Condition AVG(UNII)_6E 3m HORN_62113_240426 HORIZONTAL Condition AVG(UNII)_6E 3m HORN_62113_240426 VERTICAL
R 000 ot Voo s S R a0 o Voo 2ot oA

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH87 6385MHz

2+4

Horizontal

Vertical

Avg.

: REW:1000.000KHz VBUW:0.200KHz SWT:Auto

: AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

1 gBovim) Date: 1.23.2024 ) @Bovim) Date: 11.23:2024
1300 1300
1200 1200
09 0]
1000 1004
909 pEAKUNY,6E 509 p—
L | e e i wo UL
700 700
600) M ettt s00] .w-»f |
500 s 500 S
P U o 0ttt
200 300
200 204
100 100
0 2000 D o0 ED o0 To0s w000 w0 000, £ o0, oo G000, 7000, 00
Froquency (i) Freauency (z)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition + PEAK(UNIT)_6E 3m HORN_02113_240426 VERTICAL
REW:1000. 000KHz VEW: 3000.000KHz SWT:Auto + RBN:1000.000KHz VEW:3600.000KHz SHT:Auto
Peak
1 gBovim) Date: 1.23.202¢ J @Bovim) Date: 11.23:2024
1300 130
1200 1200
109 10|
1000 1000
a0 a0
w00 a0
709 un o 709 o—
500 I
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40.0| NS S o Mt
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100 100
0 2000 D o0 ED o0 7o0s. w000 w0 2000, 000 o0, 5000, o0, 7000, C
Froquoncy () Freauency (z)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG(UNIT)_6E 3m HORN_02113_240426 HORTZONTAL Condition

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

2+4 Horizontal Fundamental

1 (dBuVim)

Date: 08022024 ) @Buvim) Date:00.02202¢
1300) 1300

1200 1200 "

1100 (WWWM 1100

1000 f 1009

g MMWM A U A T

600 509
.MMMMMMUM o vt et

PR 509 e s

200 0 ofunana A

300 300

200 200)

100 100

05 s, s G0 S0 ot0 5. 560 5070, 5985 %00 2000 3000 000 5000 5000 7000 o
Frequency (MHz) Frequency (MHz)
site : e3cHo1-cA site + eacHo1-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_246426 HORIZONTAL
: RBW:1000.000KHz VBW:3000_000KHZ SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date:08.022024 ) (@Buvim) Date:08.022024

1300 1300
1200 1200
09 1109 1
1000 s 1009

09 00

8009 800

/
o -

- | 1N [ e

N
= : 11

B
N
409 409
T

300 309
200 200
109 100

05 630, 580 5070 5%, 5910 5930, 5%0. 5970, 5985 000 2000. 3000. 000, 5000, 000, 7000, 000

Freauency (MH2) Freauency (MiH2)
: @3CHO1-CA : @3CHo1-CA

Condition : AVG_BE(UNIT)_6E 3m HORN_62113_246426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto : RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR240524001D

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT160 Full CH15 6025MHz
2+4 Vertical Fundamental
110.) ) 110.0
. )
700 ulie 700)
w09 Pl 09 potens e
s MWW
o .
100 oottt
o
d
P e i
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
600) e ] 600) f \\w/
s0d _— wq — =]
400) 100 fN
300/ 3007
- et
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE(UNII)_6E 3m HORN_62113_240426 VERTICAL Condition : AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL
Avg.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH47 6185MHz

2+4

Horizontal

Vertical

1 dBuVim)

Date: 11.25.2024.

A @BuVim)

Date: 11-25-2024

1309
1200
o
1000

et IR

1300
1200
109
1000

90|

e AR

PEAK(UNI_6E

—

Avg.

: REW:1000.000KHz VBUW:0.200KHz SWT:Auto

: RBM:1000.000KHz VBl

B A — - RN —
s0.0f bt s0.0) B e
w.nM tnoM
o
-

EE— T
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
oy
iy
0.0/ I 60| I \‘ﬂv
. o LI
wd I — N E—— I
s R |
o ‘
I e R
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL

.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH79 6345MHz

2+4

Horizontal

Vertical

1 (g8

)

Avg.

: REW:1000.000KHz VBUW:0.200KHz SWT:Auto

Date: 11252024 ) @Buvim) Date: 11252024
1300 1300
1200 ' 1200 5
oo 10
1000 1000
900 500 pEAK(u 5
e e R —1 g s R e | |
709 700 7 Ex
w09 09 LARU——
gttt
500) 500) M cobalprotee
409 00}
309 300
200 200
100 100
w0z, D . ED w000, 7000, w000 T TN 00, 000, o 000, 7000 w00
Froquency (MH:) Froquency (Whe)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL Condition : PEAK(UNIT)_6E 3n HORN_62113 240426 VERTICAL
© RBI:1000.000KH: VEW:3000.000KHz ST:Auto : RBN:1000.000KH: VEW:3000.000KHz SWT:Auto
1 @Buvim) Date: 11252024 ) @Buvim) Date: 11252024
1300 1300
1200 1200
1100 1 100l :
1000 1000
900 900
809 a0
74 avcunn._oE 00 aven s
i s [ i s R o e iy e s e s 2
— / AN =
500 o 500 e I
B R
400 P A 00| ! I
209 200 i
100 100 I
w0z D 00, ED w00 7000 ) T TN 5000, 000 oo, w00 700 E
Froquency (MHz) Froquency (ie)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL Condition

: AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
: RBM:1000.000KHz VBl

.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI 802.11be EHT320 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT320 Full CH31 6105MHz

2+4

Horizontal

Fundamental

1 (@Buvim) Date: 08.09.2024

Avg.

: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

: AVG(UNIT)_6E 3m HORN_02113_240426 HORTZONTAL
+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

‘ wd LT I J

700, M 70,0 M\,,
T

s o R P -

40.0f 40.0pashericare

Condition : PEAK_BE(UNII)_6E 3m HORN_02113_248426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL

Peak

100.0, P dh (- 100.9|
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o T S e

s00 500| ~ N =

40.0] 40.0| N‘/\'—//N

30,0} ma”'_’“_/_/w

Condition : AVG_BE(UNII) 6E 3m HORN_02113 248426 HORIZONTAL Condition

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT320 Full CH31 6105MHz
2+4 Vertical

Fundamental

1 (@BuVim) Date: 08.00-2024 ) (@BuVim) Date: 08092024
1300 1300
1200 1200
100) R N Y 1100]
1000 1000
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ot
: | el e S
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400 40.oprittiist
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25 5700, 5800. 5900. 6000, 5100, 6200, 6265 1000 2000, 3000, 1000, 000, 600 7000. 8000
Frequency (MHz) Frequency (MHz)
Site : @3CHO1-CA Site : 03CHO1-CA
Condition PEAK_BE(UNII)_6E 3m HORN_62113_240426 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02113_246426 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBWN:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 08-09.2024 | (dBuVim) Date: 08-09-2024
1300 1300
1200 1200
100 10| T
1000 o T,N 100.0)
90| 1 90|
80.0) 0.0
o 700| /G(UNI)_GE
I ]
60.0) =~ 0.0/
/
sof s00] S e
f— T ——
400 400 e
J
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200) 200]
100 100]
25 5700, 5800, 5900. 6000, 5100, 6200, 6265 1000 2000, 3000, 4000 5000, 600 7000, 8000
Frequency (MH2) Frequency (MHz)
Site : @3CHO1-CA Site : 03CHO1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62113_240426 VERTICAL Condition : AVG(UNIT)_6E 3m HORN_62113_240426 VERTICAL
: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

: RBW:1000.000KHz VBM:8.200KHz SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT320 Full CH63 6265MHz

2+4 Horizontal

Vertical

1 (dBuVim)

Date: 11-26.2024

s cBuvim) oate: 11262024
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1000 100
o0 p— s0a) —
o LTI —H ] e LT —H
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Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
. RBM: 1000.006KH: VEM: 3600.000KHz SHT:Auto . RBM:1600.006KHz  VE: 3060.000KHz SWT:Auto
Peak
1 oBuvm vat: 120202 J B oate: 11202020
1300 1304
1200 1204
0 10
1004

: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg.
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Condition : AVG(UNII)_6E 3m HORN_©2113_248426 HORIZONTAL

aveun_ee|

s R B
SRR
400 e B S
sngfr— T
200
100
000 2000, 3000, 2000, 5000, EC 7000 w000
Frequency (Wiz)
: e3cHe1-CA
Condition + AVG(UNIT)_6E 3m HORN_02113_246426 VERTICAL

: RB:1000.000KHz VBI:8.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 5 - 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CHO1 5955MHz

2+4

Horizontal

Vertical

Peak

Avg.

Date: 11-28-2024
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ndition : PEAK(UNIT)_GE 1m SHE_HORN_841_246807 HORIZONTAL Condition

00011000, 13000, 15000, 17000. 19000, 21000, 23000, 25000. 27000, 29000, 31000. 33000, 35000. 37000, 40000
i

site : @3CHO1-CA

000 11000. 13000, 15000, 17000. 19000, 21000, 23000. 25000, 27000, 29000. 31000, 33000, 35000, 37000, 40000
Frequency (MiHz)

: PEAK(UNIT)_6E 1m SHF_HORN_841_240807 VERTICAL

eeeee

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

~
WIFI Band 5 5925~6425MHz Harmonic @ 3m
:
| 1 | —1—- -
] iy
- L —
o S s A A U
g
T R
R R
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
~18G
0
0 AVGUNI_GE| 60 AVGIUN)_6E
o of
= w T
s
m
v P
Site : @3CHO1-CA Site : @3CHe1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
~40G
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

2+4 Horizontal Vertical

) aBvim) Dat: 11.20.2024 ) aBovim Dat: 11202024
1509 1500
1200 1200
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i a0
e | ST e
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SO T T T s gl S e e D
] — 500 s e g
100 p— 400 L
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209 209 v
200 0
100 100

5001000 13000 75000 77000 79000 71000 73000 5000, 37000, 29000, 100033000, 35000 37000, 40000 500000 13005 75000 T7000. 79000 71000 73000, 5000, 37000, 29000, 31000, 33000, 35000 37000, 40000

site : @3CHe1-CA site : @3CHO1-CA
Condition : PEAK(UNII)_6E 1m SHF_HORN_841_246807 HORIZONTAL Condition : PEAK(UNII)_6E 1m SHF_HORN_841_246807 VERTICAL

Peak

Avg.
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swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

~
WIFI Band 5 5925~6425MHz Harmonic @ 3m
60 AVGUNI_GE| 60 AVGUNI,_GE|
by iy
s
g
ey e
Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
~18G
o of
: = - ——
o = o
-
m
Fr— -
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
~40G

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

2+4 Horizontal Vertical

. owe: 11202024 oy ——
o o

w0 109

o o
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site . oxckor-ca site . oxckor-ca
Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition

: PEAK(UNII)_6E 1m SHF_HORN_841 240807 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH93 6415MHz

2+4

Horizontal

Vertical

1 (@BuVim)

Dato: 08.02.2024.

Jasovm oae 00022024
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Frequency (MHz) Frequency (MHz)
site : e3CHe1-CA Site : e3cHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 VERTICAL
~18G
) (gBuvim) Date: 1128.2024 ) (6Buvim) Date: 1120.2024
1300 1300
1200 1209
110, 110,
1000 100
900 909
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700 700
09 AN G e0) AVGUN_GE
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roquency (Miz) Frequency (MH2)
site : e3CHe1-CA Site : e3cHe1-CA
Condition AVG(UNII)_GE 1n SHF_HORN_841 240807 HORIZONTAL Condition AVG(UNII)_GE 1m SHF_HORN_841 240867 VERTICAL

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

2+4 Horizontal Vertical

Date: 11-28-2024
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Frequency (MHz)

eeeeee
site : @3CHO1-CA site : @3CHO1-CA

Condition : PEAK(UNIT)_GE 1m SHE_HORN_841_246807 HORIZONTAL Condition : PEAK(UNIT)_6E 1m SHF_HORN_841_240807 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CH01 5955MHz

2+4

Horizontal

Vertical

38.6G
~40G
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R 1 U R
s
e s S T e e -
d
I e T
JEE— [re—
Condition : AVG(UNII)_6E 3m HORN_02113_248426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
10.6G
~18G
Avg.
0 AVGUNI_GE| 60 AVG(UNI_GE|
o o
T o
-
d
ey e
Site : @3CHe1-CA Site : @3CHe1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_ 240887 HORIZONTAL Condition AVG(UNII)_6E 1m SHF_HORN_841_ 240887 VERTICAL

TEL : 408 9043300

Page Number

: D32 of D103



seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz

2+4 Horizontal Vertical

— e 11282024
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site . escro1-ca site . escro1-ca
Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition

: PEAK(UNII)_6E 1m SHF_HORN_841 240807 VERTICAL

Peak

Avg.
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz

2+4 Horizontal Vertical

R I —— U R
) s
o N RN
d
I e T
JEE— [re—
Condition : AVG(UNII)_6E 3m HORN_02113_248426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
10.6G
~18G
Avg.
0 AVGUNI_GE| 60 AVG(UNI_GE|
o o
e S S O A o
-
d
ey e
Site : @3CHe1-CA Site : @3CHe1-CA
Condition AVG(UNII)_6E 1m SHF_HORN_841_ 240887 HORIZONTAL Condition AVG(UNII)_6E 1m SHF_HORN_841_ 240887 VERTICAL

38.6G
~40G
Avg
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CH93 6415MHz

2+4 Horizontal Vertical

Oate 128 2024 Oate 1.28 2024
1300 1300
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o

site : @3CHe1-CA site : @3CHO1-CA
Condition : PEAK(UNII)_6E 1m SHF_HORN_841_246807 HORIZONTAL Condition : PEAK(UNII)_6E 1m SHF_HORN_841_246807 VERTICAL

Peak

Avg.
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swanronas. FCC RADIO TEST REPORT

Report No. : FR240524001D

e S A S |

~
WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
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Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
~40G
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 5 5925~6425MHz

WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT40 Full CH03 5965MHz

2+4

Horizontal

Vertical

Peak

Avg.

Date: 11-28-2024
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Frequency (MHz)

site : @3CHO1-CA
Condition : PEAK(UNIT)_GE 1m SHE_HORN_841_246807 HORIZONTAL
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00011000, 13000, 15000, 17000. 19000, 21000, 23000. 25000, 27000, 29000. 31000, 33000, 35000, 37000, 40000
Frequency (MiHz)
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L N Ca— o0 565 9% 695 657 U5 TORT 70307050 70707080 740 T30 TR AT TS0 TR0 7
Frequency (MHz) cy (MHz)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 3m HORN_02113_240426 HORTZONTAL Condition © PEAK_BE(UNIT)_GE 3m HORN_02113_240426 HORTZONTAL
. Ro: 1060 0B0KH,  VEW: 000 00BKH:  SHT-Auto . Re:1000.000KHe VBM: 3000 000KHE SHT Auto
oy — i ——
w0 w0
w0 0
110.0| Huﬂ"""
o 10
209 201
200 w00
oo U o Aoc slanal =
s09 | 600 :
iy y a — ]
S B
P L w09
30.0p-—=="" 300
00 200
109 100
L T om0 5G5S 5 593 950 6570 R TORT 70307050707 7088 TG T30 TR TR0 707
oy iy AR
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL

: RBW:1000.000KHz VBM:

LB10KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11a CH181 6855MHz

2+4

Fundamental

Vertical

Avg.

: RBW:1000.000KHz VBMW:0.010KHz SWT:Auto

v oo 00022024 sy oo 00022024
109 w09
120.0| H 120.0/
100 o9
109 1009
209 seaxuns se s0d oehc st se
SNSRI j
700 700
500 e Wit 500 e .
509 MWMN,MW”‘MW 500
40,0 pensreniranant 40,0}
00 509
209 209
109 109
B o0 o o0 o 5 TS 5350 R GRS RS BT R TOT S TOS T TR T TS TS TG T TG 7BkS
ecuency i eamenes
site . e3cHo1-ca site . e3cHo1-ca
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition : PEAK_BE(UNII)_6E 3m HORN_02113_240426 VERTICAL
. REW:1000. 030Kz VW 3260.00BKHz SHT:Auto . RoW:1060. 000Kz VB 3000000KHE SWT:Auto
Peak
oy oo 00022024 s oo 00022024
109 109
100 1200
109 o9
1009 1009
209 209
w09
700) \, AVG_BE(UNI]GE
A
s0g
109
309
209 09
109 g
om0 o0 o065 o0 500 TS 55 T G530 R5E BT N TOT A0S T TR0 T TS TAESTATO TR TG 7Bk
ecuoncy i eameney
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL

: RBW:1000.000KHz VBMW:0.010KHz SWT:Auto

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH117 6535MHz

2+4 Horizontal

Vertical

1 (dBuVim) Date: 11.25.2024 A (@BuVim) Date: 11-26.2024
1300 1300)
1 1
1200 1200)
100) 1109
1000 1000)
9%00)

e g pesm—— =F IS EalIgEi R sune

e Wl\ st 500

P S—
o sl - SR R I S
wd

>
a0 ofbrshatt=t™
300 300
200 200)
100 100
o0 2000 5000 000 5000 5000 7000 000 00 2000 3000 000 5000 5000 7000 o
Frequency (WHa) Freauency (WHz)
site : e3cHo1-cA site + eacHo1-CA
Conditior : PEAK(UNIT)_GE 3m HORN_2113_240426 HORTZONTAL Condition : PEAK(UNIT)_GE 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 11.26.2024 ) (@Buvim) Date: 11.26.2024
1300 1300
1200 . 1200
7
1100 1109
1000 1009
900) 00
500

avoun,_ee|

= 1Nyl ) Ly TR el o R —

500 NJJU/
400 / 400 e
300f==== g
200 200
109 109
000 2000, 3000, 000 5000, 000, 7000, 000 000 200, 3000, o000 5000 5000 7000 w000
Frequency (MHa) Frequency (MHa)
site : @3cHe1-CA site : @3cHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBW:@.200KHz SWT:Auto

: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH149 6695MHz

2+4

Horizontal

Vertical

e N ] ) B e 8 Nl ) B =

Ay

i

W

Avg

: REW:1000.000KHz VBUW:0.200KHz SWT:Auto

o by M
500 — 500
— e
40,0kt 40.0iassmngre b
309 300
200 200
100 100
w0z, D . ED w000, 7000, w000 T TN 00, 000, o 000, 7000 w00
Froquency (i) Froquency (Whe)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL Condition : PEAK(UNIT)_6E 3n HORN_62113 240426 VERTICAL
© RBI:1000.000KH: VEW:3000.000KHz ST:Auto : RBN:1000.000KH: VEW:3000.000KHz SWT:Auto
1 @Buvim) Date: 11262024 ) @Buvim) Date: 11262024
1300 1300
1200 T 1200
1100 100l
1000 1000
900 900
809 a0
74 avswm._se| 700) avoionn_se|
et HIF I e AR =
so0f— 500| =
—
1+ —
400/ /w//k./ 400/ /JVJ
30,0 o=
209 200
100 100
w0z D 00, ED w00 7000 ) T TN 5000, 000 oo, w00 700 E
Frequency (M) Froquency (ie)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL Condition

: AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
: RBM:1000.000KHz VBl

.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH181 6855MHz

2+4 Fundamental

Horizontal

oy one 08022024 v e 00022024
1500 w00
1200 o)
o 09
1000 o)
s0d P— st oot o
o 1 | A T oI — 18
109 09
500) M]\,ﬂdw e 600 3 -
ol WMW.WWW s
40, ppistr it 40.0|
09 300
09 00
109 101
2w o5 . o5 o5 500 55556510553 G35 597 G55 D TSR TOS0.TaTE 08RO TS0 TRRL A TSR 70— T2
Frequency (MHz) cy (MHz)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK_BE(UNII)_6E 3m HORN_02113_240426 HORIZONTAL
. Ro:1000. 800K VEMW: 3360, 00DKHz ST Auto . Rel:1000.000KHe VEM: 3000000KHz SHT-Auto
Peak
oy oo 08022024 I, oot 00022024
109 1300
100 0
110.0| 110.) V/j
1009 0
209 %00
w00 500
o0 o\ A st o
Py | 509 . ;
0 e wo
109
301
209
109 100
om0 o0 o0 o0 o0 500 5555 6515593 G35 597 G5 O TSR TOSTaTE 08RO TS0 TS TSR TG TS
ecuoncy i ireavonc iy
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

Avg

AVG_BE(UNII)_6E 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBM:0.200KHz SWT:Auto

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 7 6525~6875MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CH181 6855MHz
2+4 Fundamental Vertical
120.0| 1 120.0,
110.0| 110.0 ‘1
e [T I
A
e = S e
50.0) mem b 50,0/
Aonwwww 40.0|
s
2
ey e
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition : PEAK_BE(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
0d
[
509 B i e s
400 P— e 400
300 30.0|
2
E— e
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 VERTICAL
Avg
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR240524001D

Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH123 6565MHz

2+4

Horizontal

Vertical

1 (0B

)

Date: 11.25.2024.

700)

11 g e

]

AvauNI_GE|

Avg

: AVG(UNIT)_6E 3m HORN_62113_246426 HORIZONTAL
: RBW:1000.600KHz VBW:0.200KHz SWT:Auto

04 I s
e

300

200)

100)

000 2000 3000, 300, 500, 5000, 700, 8000
Frequency (MH2)

site : @3CHO1-CA
Condition

1200/ 1 120.0 1

wd L T I EIE Rl [

a0 al o0 ) BV L p—

500 i 50 I 1 ‘

bt o |

s |

|
e R

Conditior : PEAK(UNII)_6E 3m HORN_02113_248426 HORIZONTAL onditi : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL

Peak
204
o

REIERAIEG pE ETIET S !
o e o B

AvoquNI,_oE|

200)
10
000 2000 3000, 4000, 5000, 5000, 7000, 01
Frequency (WHz)
site : @3CHo1-CA
Conditi

: AVG(UNIT)_GE 3m HORN_02113_240426 VERTICAL
: RBN:1000.000KHz VBW:©.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be

EHT40 Full CH147 6685MHz

2+4

Horizontal

Vertical

Avg

: REW:1000.000KHz VBUW:0.200KHz SWT:Auto

: RBM:1000.000KHz VBl

.200KHz SWT:Auto

1 gBuvim) Date 1262024 ) By vate: 11.26.202¢
1309 1300)
1209 1200)
0 109
1009 1000)
a0 s0a) p—
oo LU e I | e e e
709 700
a0 e a0l
o SO B ol WW«MW“M
w.nM PO IO S
209 300
209 200
109 100
o0 2000, D oo 5000 oo Tome. w000 00000, £ 000, oo oo, Tovo. w00
Hroauency (i) Freauency (i)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL Condition © PEAK(UNIT)_6E 3m HORN_02113_240426 VERTICAL
. RBM:1008..006KHz VBH: 3600.003KHz SHT:Auto  ReW:1008..006KHz VBH: 3600.660KHz ST:Auto
Peak
1 gBuvim) Date 1252024 J By vat: 11.26.202¢
1309 1300
1209 1200)
0 10g
1009 100
o0 s00)
w00 a00)
700 v o€ 700 Aot s
i e [ | e s g o W =
50.0( =
400] S N e
300p———"""] —
09 200
109 100
o 2000, D o0 B Sooe. Tooe. 5500 00000, £ o0, oo o0 Tovo. C
Freauency (M) Frequoncy (i)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition  : AVG(UNII)_GE 3m HORN_02113_240426 HORTZONTAL Condition  : AVG(UNII)_GE 3n HORN_02113 20426 VERTICAL

TEL : 408 9043300
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seamran . FCC RADIO TEST REPORT Report No. : FR240524001D

WIFI Band 7 6525~6875MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CH179 6845MHz
2+4 Fundamental Horizontal
sa - HHHH H
600 PP —— e 600 3 &
500 E—— 500
MM
wd
s
2
Frequency (MHz) cy (MHz)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : PEAK_BE(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL
Peak
oo g
wod
e
80.0| 80.0| \
60,0 I 60.0) X\f\—_ﬂ_‘ "
50,0/ = 50.0( —_—
I — I
o ) |
2 o ‘
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL
Avg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT40 Full CH179 6845MHz

2+4

Fundamental

Vertical

Avg

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

: AVG_BE(UNII)_6E 3m HORN_62113_240426 VERTICAL
: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

90,0/ 90,0/ -, PEAK_BE(UNIL GE/
s - E =
60.0) | 60.0) Ml W
500 s 500
40.0) SEP e 40.0|
o
e
E— R
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition : PEAK_BE(UNII)_6E 3m HORN_02113_240426 VERTICAL
Peak
o
| =
e U
o — 0 . N o
400 p—— e B 400
;wu»”"/> 30.0|
e
s R
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL Condition

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH135 6625MHz

2+4

Horizontal

Vertical

Avg

PR

400 P

0

I [N R I .

200)
100)
000 2000, 3000, 1000, 5000, 5000. 7000, 8000
Froquency (MHz)
Site : @3CHO1-CA
Condition : AVG(UNII)_6E 3m HORN_02113_240426 HORIZONTAL

: REW:1000.000KHz VBUW:0.200KHz SWT:Auto

1 gBuvim) Date 1262024 ) By vate: 11.26.202¢
1309 1300)
1209 1200)
0 109
1009 1000)
a0 p—— s0a) P—
e 18 e i e e 18 e s e
709 700
500 M LI 500 RO A ——
500 i 50| B
P S o amidp T
209 300
209 200
109 100
o0 2000, D oo 5000 oo Tome. w000 00000, £ 000, oo oo, Tovo. w00
Frouoncy g Freauency (i)
Site : @3CHO1-CA Site : @3CHO1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02113_240426 VERTICAL
RBli: 1008 .006KHz  VBH: 3600.060KHz SWT:Auto  ReW:1008..006KHz VBH: 3600.660KHz ST:Auto
Peak
1 gBuvim) Date 1252024 J By vat: 11.26.202¢
1309 1300
1209 1200)
0 10g
1009 100
o0 s00)
w00 a00)
700 v o€ 700

el PP S

AvG(uN)_6E|

s00]
400/ T
30. D//A
200
100]
200 000, Ty 000, S000. 000, 7000, E
Froquency (Miz)
Site : @3CHe1-CA
Condition

: AVG(UNII)_6E 3m HORN_02113_240426 VERTICAL
: RBM:1000.000KHz VBl

.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH151 6705MHz

2+4

Horizontal

Vertical

1 (g8

)

Date: 11.26.2024.

Avg

: RBM:1000.000KHz VBl

.200KHz SWT:Auto

) @ouvim) Date: 11202024
1300 1300
1200 1200
1100 1ol
1000 1000
504 509 peAKuN.GE
o 5 o R e
s 700
600 600 N"mfw/
P
500 50 e LS
40.0; 400ttt
300 300
200 200|
100 100
TR T T 000, ED £ 7o, ) TR TN ETy Fy oo G000, 700 00
Froquency (WH:) Froquency (Wia)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition ¢ PEAK(UNIT)_6E 3m HORN_02113_240426 HORTZONTAL Condition + PEAK(UNIT)_GE 3n HORN_02113_240426 HORIZONTAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
) @uvim) Date: 11202024 ) @suvim) Date: 11202024
1300 1300
1200 1200
1100 oy
1000 1000
900 500
800 500
700 ] 700] wem—
500 I ! 00| I
so0f— WISARNES s0.0f
R —— —
400/ S 400/ i
g N — ——
DU cosns
300" 30.0~
20 200
100 100
TR T ET o0, £ £ 7o ) T TN 000, o000, 5000, ET 7000 E
roquency (WH:) Froquency (Wia)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNIT)_6E 3m HORN_62113_240426 HORIZONTAL Condition : AVG(UNIT)_GE 3m HORN_62113_240426 HORIZONTAL
+ REI:1000.000KHz VEW:0. 200Kz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH167 6785MHz

2+4

Fundamental

Horizontal

Avg

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

: RBW:1000.000KHz VBM:

wod
LWL I
— wod Yy, ,
oy et eI i e ik 50| v !
40,0l 40.0|
s s
2 2
TS Tk e s
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : PEAK(UNII)_6E 3m HORN_02113_240426 HORIZONTAL Condition : PEAK_BE(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL
Peak
0d g
o T
e
800 800| \\
60| \
a
s
o
TS 7o ——h e s ok
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL Condition : AVG_BE(UNII)_6E 3m HORN_©2113_240426 HORIZONTAL

.200KHz SWT:Auto

TEL : 408 9043300

Page Number

: D73 of D103



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH167 6785MHz

2+4

Fundamental

Vertical

Avg

: REW:1000.000KHz VBMW:0.200KHz SWT:Auto

— vatean.02.2024 I vae:on.022024
1500 1300
1200 , 1200
1o .
100 1000
20 - w09
T Aeims -
700 | 700 e,
600 R mp— 00 o - 1
50,0/ MWWW 50.0| i/
WHM 40.0|
300 300
04 Y
100 100
T £ T 5. i Tor 0 T i o5 i Tadi 72t
reauency i) Froauency (i
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition : PEAK_BE(UNII)_6E 3m HORN_02113_240426 VERTICAL
" Re: 1000. 800Kz VEM: 3060. 000Kz SWT:Auto . RoW: 1000.000Ks VBH: 3000_000KHz SWT: Auto
Peak
— vt an.2.2024 I vate:on 022024
1500 1300
1200 1200
109 04|
100 g
20 %00
500 s
700 700 S
s0q | ! Py T
00— o — 500 1
40.0| /_/_‘_/u‘-/ 40.0|
Ju.n/j 300
200 200
109 100
T T o o 0. o Tow 0 T o o i T Tt
eauency o) Froauoncy (e
Site : @3CHe1-CA Site : @3CHO1-CA
Condition AVG(UNII)_6E 3m HORN_©2113_240426 VERTICAL Condition

: AVG_BE(UNII)_6E 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VB:0.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

Band 7 6525~6875MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH143 6665MHz

2+4

Fundamental

Horizontal

Avg

: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

) (@Bvim) Dote: 08022024 ) @B Date: 08022024
1300 1300
1200 . 1200
1100 1100
L
1000 1000
900 pEAK(UNI_6E 509
wol T THTLT =t g p——
700 700)
g,
500 e B 509 R —
- P e
s00) et sbec 500
PP O 100
300 300
200 200)
100 100
o0 z000, 3000, 000 ED 000, 7000, 000 565 5700 550 5900 7000 700 7200 7308
Frequency (MHa) Freauency (WHz)
site : e3cHo1-cA site + e3cHo1-CA
Condition : PEAK(UNIT)_GE 3m HORN_02113_240426 VERTICAL Condition : PEAK_BE(UNTI)_6E 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
) (@Buvim) Date: 08022024 ) @Buvim) Date: 08.02.2024
1300 1300
1200 1200
1100 4 1100
1000 1000
900) 500 1
500 800
700 Avorun s 700) S
wl [ malielim) I " - -
500 ——t 500 e
S
00 T 400
P
300 300
200 200)
100 100
o0 zo00, o0, o 000, 7000, 000 505 w700 00, w900, 7000, o0, 7200, 7305
Frequency (WHz) Freauency (Wiz)
: e3cHo1-CA : e3cHo1-CA
Condition : AVG(UNIT)_GE 3m HORN_02113 240426 VERTICAL Condition : AVG_BE(UNIT)_6E 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.200KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240524001D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT160 Full CH143 6665MHz

2+4

Fundamental

Vertical

Avg

: RBW:1000.000KHz VBMW:0.200KHz SWT:Auto

110, . 1100
100.0| 100.0f WW
T I
700 700 -
500 Pt - 509 N b 2
509 PR 509
ADQWMMW 40.0/
0
00
e o o0 % L . 4
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